Prepared for

Address

Prepared by

Page 1 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

FCC TEST REPORT
For
GUANGDONG BIPAI KEJI.CPA.,LTD
OpenWrt One

Test Model: HW 24.03

GUANGDONG BIPAI KEJI.CPA.,LTD
Room 701, 7th floor, RongYi Building, Songshan Lake High-tech
Industrial Development Zone, Dongguan, Guangdong, China

Shenzhen LCS Compliance Testing Laboratory Ltd.
101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei,

Address i NS, :
Shajing Street, Baoan District, Shenzhen, 518000, China

Tel (+86)755-82591330

Fax (+86)755-82591332

Web www.LCS-cert.com

Mail webmaster@LCS-cert.com

Date of receipt of test sample .  September 27, 2024

Number of tested samples 2

Sample No. A240925044-1, A240925044-2

Serial number
Date of Test
Date of Report

Prototype
September 27, 2024 ~ October 23, 2024
October 24, 2024

Shenzhen LCS Compliance Testing Laboratory Ltd.

Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
Baoan District, Shenzhen, 518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity


mailto:webmaster@lcs-cert.com

s Page 2 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

FCC TEST REPORT
FCC CFR 47 PART 15 E (15.407)

Report Reference No. ............... : LCSA09264045ED
Date of ISSUE.........cccvvvvieeeeeeeiice, . October 24, 2024
Testing Laboratory Name............. . Shenzhen LCS Compliance Testing Laboratory Ltd.
Address 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei,
........................................... " Shajing Street, Baoan District, Shenzhen, 518000, China
Full application of Harmonised standards =
Testing Location/ Procedure........... . Partial application of Harmonised standards o
Other standard testing method o
Applicant’s Name.......................... : GUANGDONG BIPAI KEJI.CPA.,LTD
AdAress......ceeveeeiiiiiiiiiiieeee e : Room 701, 7th floor, RongYi Building, Songshan Lake High-tech

Industrial Development Zone, Dongguan, Guangdong, China

Test Specification

Standard ........ccccceeeiiiiiii, . FCC CFR 47 PART 15E (15.407)

Test Report Form No........cccceeee... : TRF-4-E-150 A/0

TRF Originator ........cccceevvvvcvvveeennnn. . Shenzhen LCS Compliance Testing Laboratory Ltd.
Master TRF .......ccoooviiiiiiiie, : Dated 2011-03

Shenzhen LCS Compliance Testing Laboratory Ltd. All rights reserved.

This publication may be reproduced in whole or in part for non-commercial purposes as long as the
Shenzhen LCS Compliance Testing Laboratory Ltd. is acknowledged as copyright owner and source of the
material. Shenzhen LCS Compliance Testing Laboratory Ltd. takes no responsibility for and will not
assume liability for damages resulting from the reader's interpretation of the reproduced material due to its
placement and context.

EUT Description......cccccceeeeeveeennee. : OpenWrt One

Trade Mark........ccooovevveeiiiiiieee. : N/A

Test Model........ccccveeeeeeviiiiiieee. : HW 24.03

RAtiNGS.....eeeeiieiiiiecee e : Input: 5.0V=3.0A, 9.0V=3.0A, 12.0V=2.5A, 15.0V==2.0A,
20.0V=1.5A

For AC Adapter Input: 100-240V~, 50/60Hz, 0.8A MAX
Output: 5.0V=3.0A, 9.0V—=3.0A, 12.0V—=2.5A, 15.0V~ 2.0A,

20.0V—1.5A
Result ..., . Positive
Compiled by: Supervised by: Approved by:
4//“\
s’.‘-m?.ff"*" Cog\)'w" ﬂ}c %i
| AN L N
‘\._J
Ling Zhu/ Administrator Cary Luo/ Technique principal Gavin Liang/ Manager

= [[| Shenzhen LCS Compliance Testing Laboratory Ltd.
%;E'%{l Add: 101, 201 Bldg A & 301 BIdg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
tIE2 3% | Baoan District, Shenzhen, 518000, China
%ﬁ'ﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
=3 Scan code to check authenticity



mailto:webmaster@lcs-cert.com

Page 3 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

FCC -- TEST REPORT

October 24, 2024

Test Report No. : LCSA09264045ED .
Date of issue
EUT ., . OpenWrt One
Test Model........ccceeeeviiiienienns : HW 24.03
Applicant........ccocceeeiiiiiiennenn, : GUANGDONG BIPAI KEJI.CPA.,LTD
Address - Room 701, 7th floor, RongYi Building, Songshan Lake High-tech
"""""""""""""""""" " Industrial Development Zone, Dongguan, Guangdong, China
Telephone........cccocccvvvveinennnnn. o
FaX. .o o
Manufacturer...........ccc.eo...... . Bipai Electronic Technology (Dongguan) Co.,LTD
Room 301, Building 3, No. 31 Lixiang Road, Dalang Town,
Address......cooceeviiiiiine : i i
Dongguan City, Guangdong, China
Telephone.........ccccecvviveinennnnn. o
FaX. .o o
Factory.......ccccoevvieiccciiiinee, . Bipai Electronic Technology (Dongguan) Co.,LTD
Room 301, Building 3, No. 31 Lixiang Road, Dalang Town,
Address......coocveviiciiien : i i
Dongguan City, Guangdong, China
Telephone........ccccccevvvvvevnnnnnen. /
FaX...oo o /
Test Result: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.

= [[| Shenzhen LCS Compliance Testing Laboratory Ltd.
7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
HE 2% | Baoan District, Shenzhen, 518000, China
ﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity



mailto:webmaster@lcs-cert.com

Page 4 of 226 FCC ID: 2BLLI-HW24

Revision History

Report No.: LCSA09264045ED

Report Version

Issue Date

Revision Content

Revised By

000

October 24, 2024

Initial Issue

= [[| Shenzhen LCS Compliance Testing Laboratory Ltd.
7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
@ﬁ Baoan District, Shenzhen, 518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity



mailto:webmaster@lcs-cert.com

Page 5 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

TABLE OF CONTENTS

1. GENERAL INFORMATION ... .ottt ettt ettt ettt e e s ettt e e s sttt e s s et bteesesbaeessbeeessasbaesssbasesssbbenesssreneesans 6
1.1. DESCRIPTION OF DEVICE (EUT) oottt sttt sttt na et e e ste e nnena e e et e neesnennas 6
1.2. HOST SYSTEM CONFIGURATION LIST AND DETAILS ...uutttiiiiiiiiiiitiiie ettt s ettt e s s b baa e e s s s s s sabbrae e e e e 7
I o = 2 Y I 1@ Y= N TR 8
1.4. DESCRIPTION OF TEST FACILITY .iiittttiiiii it iiiittiit e e s set bt et s e e st etbb bt et s e s s s e sabb b b aesesessasbbbbaaeeeessssabbbabeeesesssbbbeaeeeeesias 8
1.5. STATEMENT OF THE MEASUREMENT UNCERTAINTY ..uviiiiitiietittieeiitteeesesteeesstteesssstessssssssssssssessssssesssssssssssssseses 8
1.6. MEASUREMENT UNCERTAINTY .oiiiuttiiiiitttieiitteesitteesssstessssssessssssesssasssssssasssssssssssssssssssssssssssssssssssssssesssssssessssseees 8
1.7. DESCRIPTION OF TEST IMODES .....teiiiiittiieiitiie s ittte e sttt e e e ettt e s sttt e s s bbaeesabbesessabaeesabbeesssabeassssbeeessasbessssaneeesssseenean 9
1.8. CHANNEL LIST AND FREQUENCY ....eiiiiiitiiiiitite e ettt e e ettt e e ettt e e ettt e e e etbeeeeaataeeeseaaeeeesabseeeabbeeesaabeeesabeeeesnstseesanses 10
1.9. CONDUTED OUTPUT POWER AND EIRP ...ttt e ba e s 11

2. TEST METHODOLOGY ...ooeiiiitiiie ittt ettt sttt e e s et e s e etet e e s aatteessabeeesabateesebeeaesssbesessbeseessbesssasbeeessneaesssbeness 12

3. SYSTEM TEST CONFIGURATION ..ottt ettt ettt ettt e ettt e s st e e s et e e e s stbteessbaeessabeeesatseeessaseneessrreness 12
3.1 EUT EXERCISE SOFTWARE ... .utttiiiitiiitttttteeeseiitbtttteessssisbaetsesssssabbastsesesssiasbaattasessssssbasasessesssasbbbtesseesssassrerenss 12
3.2, SPECIAL ACCESSORIES ....coiicttttitieeitiiititetteeessiitbattseessssisbaetteeesssiabbaateseeessiasbaatseeesssassbabbesesesssabbbresssesssasrebensss 12
3.3. BLOCK DIAGRAM/SCHEMATICS. ... icttiietitttie e ettt s e seateeessabteessttessssstssesssbesessastesessbessssbaesssasbssssssbessssssbesssabensesnns 12
3.4, EQUIPMENT MODIFICATIONS ..tttttiiiiiiiittieteeeestiitbssteesssssissssssssssssitssssessssssissssssssssssssssssssssssssssniisssesseesssnisssesses 12
T I = N = U= RSP 12

4. SUMMARY OF TEST RESULTS ...ttt ettt ettt e ettt e e s st a e e s s b b e e s aab b e s s s bt e e e s sbbe s s sbeaeessabes 13

5. DESCRIPTION OF DYNAMIC FREQUENCY SELECTION TEST ....ccociiiiiiiie ettt 14
LT I S d =10 U 11 = =1 V1 =1 N RSP 14

6. DFS DETECTION THRESHOLD VALUES ...ttt sttt st s tae s s s bae s s s bt s s s saaa e s s sabaee s 16

7. DES TEST SIGNALS ..ottt ettt et et e e ettt e e s ettt e e s ettt e e s ebateesbeeeesasbeeesabeeeessbeessabbeeessaseneessrbeness 16

L T I Y I R =1 U TR 23

9. LIST OF MEASURING EQUIPMENTS ....oooiiiitit ettt sttt te e sba e baebe e beenaesnnas 225

10. TEST SETUP PHOTOGRAPHS OF EUT ..ottt sttt ettt e s s eatan e sabane s 226

11. EXTERIOR PHOTOGRAPHS OF THE EUT ....oo ittt ettt et eavaa s s baee s 226

12. INTERIOR PHOTOGRAPHS OF THE EUT ..ottt sttt et savan e s baee s 226

= [[| Shenzhen LCS Compliance Testing Laboratory Ltd.
7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
HE 2% | Baoan District, Shenzhen, 518000, China
ﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity


mailto:webmaster@lcs-cert.com

S

Page 6 of 226

FCC ID: 2BLLI-HW24

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT
Test Model
Ratings

Hardware Version
Software Version

WIFI (2.4G Band)
Frequency Range

Channel Number

Channel Spacing
Modulation Type

Antenna Description

WIFI(5.2G Band)
Frequency Range
Channel Number

Modulation Type

Antenna Description

5.3G WLAN
Frequency Range
Channel Number

: OpenWrt One
: HW 24.03
: Input: 5.0V=3.0A, 9.0V=3.0A, 12.0V—2.5A, 15.0V=2.0A, 20.0V=1.5A

For AC Adapter Input: 100-240V~, 50/60Hz, 0.8A MAX
Output: 5.0V—3.0A, 9.0V—3.0A, 12.0V—2.5A, 15.0V—2.0A,
20.0V—1.5A

: OpenWrt One
: V1.0

: 2412MHz~2462MHz
: 11 Channels for 20MHz bandwidth (2412~2462MHz)

7 Channels for 40MHz bandwidth (2422~2452MHz)

: BMHz
. IEEE 802.11b: DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ax: OFDMA (1024QAM, 256QAM, 64QAM, 16QAM, QPSK,
BPSK)

: Antenna0: External Antenna, 3.97dBi(Max.)
Antennal: External Antenna, 3.97dBi(Max.)

: 5150MHz~5250MHz
: 4 channels for 20MHz bandwidth(5180MHz~5240MHZz)

2 channels for 40MHz bandwidth(5190MHz~5230MHz)
1 channel for 80MHz bandwidth(5210MHz)
1 channel for 160MHz bandwidth(5250MHz)

: IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ax: OFDMA (1024QAM, 256QAM, 64QAM, 16QAM, QPSK,
BPSK)

: Antenna0: External Antenna, 3.09dBi(Max.)

Antennal: External Antenna, 3.09dBi(Max.)
Antenna2: External Antenna, 3.09dBi(Max.)

: 5250-5350MHz
: 4 Channels for 20MHz bandwidth(5260MHz-5320MHz)

2 channels for 40MHz bandwidth(5270MHz~5310MHz)
1 channel for 80MHz bandwidth(5290MHz)

= [[| Shenzhen LCS Compliance Testing Laboratory Ltd.
7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
HE 2% | Baoan District, Shenzhen, 518000, China
ﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity

Report No.: LCSA09264045ED


mailto:webmaster@lcs-cert.com

S

Modulation Type

Antenna Description

5.5G WLAN
Frequency Range
Channel Number

Modulation Type

Antenna Description

WIFI (5.8G Band)
Frequency Range
Channel Number

Modulation Type

Antenna Description
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1 channel for 160MHz bandwidth(5250MHz)

: IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ax: OFDMA (1024QAM, 256QAM, 64QAM, 16QAM, QPSK,
BPSK)

: Antenna0: External Antenna, 3.09dBi(Max.)

Antennal: External Antenna, 3.09dBi(Max.)
Antenna2: External Antenna, 3.09dBi(Max.)

: 5470-5725MHz
: 11 Channels for 20MHz bandwidth(5500MHz-5700MHZz)

5 Channels for 40MHz bandwidth(5510MHz-5670MHz)
2 Channels for 80MHz bandwidth (5530MHz, 5610MHz)
1 channel for 160MHz bandwidth(5570MHz)

: IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ax: OFDMA (1024QAM, 256QAM, 64QAM, 16QAM, QPSK,
BPSK)

. Antenna0: External Antenna, 3.09dBi(Max.)

Antennal: External Antenna, 3.09dBi(Max.)

Antenna2: External Antenna, 3.09dBi(Max.)

: 5725MHz~5850MHz
: 5 channels for 20MHz bandwidth(5745MHz~5825MH2z)

2 channels for 40MHz bandwidth(5755MHz~5795MHZz)
1 channel for 80MHz bandwidth(5775MHz)

: IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

|EEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11ax: OFDMA (1024QAM, 256QAM, 64QAM, 16QAM, QPSK,
BPSK)

: Antenna0: External Antenna, 3.09dBi(Max.)

Antennal: External Antenna, 3.09dBi(Max.)
Antenna2: External Antenna, 3.09dBi(Max.)

1.2. Host System Configuration List and Details

Manufacturer Description Model Serial Number | Certificate
SHENZHEN JIAKEYUAN
INDUSTRYCO., LTD AC ADAPTER | JKY16U-PD30W-C FCC
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1.3. External I/O Cable

I/O Port Description Quantity Cable
LAN Port 2 N/A
USB Port 1 N/A

Type-C Port 1 N/A
DC Input Port 1 N/A

1.4. Description of Test Facility

NVLAP Accreditation Code is 600167-0.
FCC Designation Number is CN5024.
CAB identifier is CNOO71.

CNAS Registration Number is L4595.
Test Firm Registration Number: 254912.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.4:2014 and CISPR
16-1-4:2010 SVSWR requirement for radiated emission above 1GHz.

1.5. Statement of the Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. To CISPR 16 — 4
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements” and is documented in the LCS quality system acc. To DIN EN
ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested may
result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

1.6. Measurement Uncertainty

No. ltem Uncertainty
1 DFS Threshold (radiated) +1.50dB

2 DFS Threshold (conducted) +1.45dB

3 Temperature +0.5°C

4 Humidity 2%

(1). This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.
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1.7. Description of Test Modes

FCC ID: 2BLLI-HW24

The EUT has been tested under operating condition.

Report No.: LCSA09264045ED

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data rates used
during the testing are as follows:

IEEE 802.11a Mode: 6 Mbps, OFDM.
IEEE 802.11n HT20 Mode: MCSO0, OFDM.
IEEE 802.11n HT40 Mode: MCSO0, OFDM.
IEEE 802.11ac VHT20 Mode: MCSO
IEEE 802.11ac VHT40 Mode: MCSO0, OFDM.
IEEE 802.11ac VHT80 Mode: MCS0, OFDM.

IEEE 802.11ac VHT160 Mode: MCSO, OFDM.
IEEE 802.11 ax HET 20
IEEE 802.11 ax HET 40
IEEE 802.11 ax HET 80
IEEE 802.11 ax HET 160

Antenna & Bandwidth

Antenna Chain0 (Ant0) Chainl (Antl) Chainl (Ant2) Simultaneously
Bandwidth
a'\r;lov:e 20MHz | 40MHz | 80MHz | 160MHz | 20MHz | 40MHz | 80MHz 160MHz | 20MHz | 40MHz | 80MHz | 160MHz /
IEEE 802.11a M O [m] ] [} [m] O [m] M [m] O [m] O
IEEE 802.11n M M [m] ] [} M O [m] M M O [m] M
IEEE 802.11ac M M [} M [} M [} M M M M M M
IEEE 802.11ax M M [} M [} M [} M M M M M M
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U-NI-1
Frequency Band | Channel No. Frequency (MHz) Channel No. Frequency (MHz)
36 5180 44 5220
38 5190 46 5230
5150~5250MHz 40 5200 48 5240
42 5210 50 5250

For IEEE 802.11a/n HT20/ac VHT20/ax HE20, Channel 36, 40 and 48 were tested.
For IEEE 802.11n HT40/ac VHT40/ax HE40, Channel 38 and 46 were tested.

For IEEE 802.11ac VHT80/ ax HE80, Channel 42 was tested.

For IEEE 802.11ac VHT160/ ax HE160, Channel 50 was tested.

U-NI-2A
Frequency Band | Channel No. Frequency (MHz) Channel No. Frequency (MHz)
50 5250 58 5290
52 5260 60 5300
5250-5350MHz 54 5270 62 5310
56 5280 64 5320

For IEEE 802.11a/n HT20/ac VHT20/ax HE20, Channel 52, 60 and 64 were tested.
For IEEE 802.11n HT40/ac VHT40/ax HE40, Channel 54 and 62 were tested.

For IEEE 802.11ac VHT80/ax HEB0, Channel 58 was tested.

For IEEE 802.11ac VHT160/ax HE160, Channel 50 was tested.

U-NI-2C

Frequency Band | Channel No. Frequency (MHz) Channel No. Frequency (MHz)

100 5500 118 5590

102 5510 120 5600

104 5520 122 5610

106 5530 124 5620

108 5540 126 5630

5470-5725MHz 110 5550 128 5640

112 5560 132 5660

114 5570 134 5670

116 5580 136 5680

- 140 5700

For IEEE 802.11a/n HT20/ac VHT20/ax HE20, Channel 100, 116 and 140 were tested.
For IEEE 802.11n HT40/ac VHT40/ax HE40, Channel 102, 110 and 134 were tested.
For IEEE 802.11ac VHT80/ax E80, Channel 106, 122 were tested.

For IEEE 802.11ac VHT160/ax HE160, Channel 114 were tested.

= [[| Shenzhen LCS Compliance Testing Laboratory Ltd.
7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
HE 2% | Baoan District, Shenzhen, 518000, China
ﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity



mailto:webmaster@lcs-cert.com

S

Page 11 of 226

FCC ID: 2BLLI-HW?24

1.9. Conducted Output Power and EIRP

Report No.: LCSA09264045ED

Maximum
Frequency Antenna : )
Conducted i Maximum EIRP | Maximum EIRP
Mode Band Gain
Output Power ) (dBm) (mW)
(MHz) (dBi)
(dBm)

5260 — 5320 13.2 3.09 16.29 42.56

IEEE 802.11a
5500 - 5700 13.55 3.09 16.64 46.13
IEEE 802.11n 5260 — 5320 15.52 7.86 23.38 217.77
HT20 MIMO 5500 — 5700 15.56 7.86 23.42 219.79
IEEE 802.11ac | 5260 -5320 15.54 7.86 23.4 218.78
VHT20 MIMO 5500 — 5700 15.20 7.86 23.06 202.30
IEEE 802.11ax | 5260 -5320 15.54 7.86 23.4 218.78
VHT20 MIMO 5500 — 5700 15.27 7.86 23.13 205.59
IEEE 802.11n 5270 -5310 14.29 7.86 22.15 164.06
HT40 MIMO 5510 - 5670 14.67 7.86 22.53 179.06
IEEE 802.11ac | 5270 -5310 14.31 7.86 22.17 164.82
VHT40 MIMO 5510 - 5670 14.61 7.86 22.47 176.60
IEEE 802.11ax | 5270 -5310 14.30 7.86 22.16 164.44
VHT40 MIMO 5510 - 5670 14.57 7.86 22.43 174.98
IEEE 802.11ac 5290 13.93 7.86 21.79 151.01
VHT80 MIMO 5530-5610 14.57 7.86 22.43 174.98
IEEE 802.11ax 5290 14.24 7.86 22.1 162.18
VHT80 MIMO 5530-5610 13.94 7.86 21.8 151.36

IEEE 802.11ac
5250 12.62 7.86 20.48 111.69

VHT160 MIMO

IEEE 802.11ax
5250 12.9 7.86 20.76 119.12

VHT160 MIMO

IEEE 802.11ac
5570 12.69 7.86 20.55 113.50

VHT160 MIMO

IEEE 802.11ax
5570 13.06 7.86 20.92 123.59

VHT160 MIMO

Remark:

1. A TPC mechanism is not required for systems with an e.i.r.p. of less than 500 mW;
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2. TEST METHODOLOGY

This report has been prepared to demonstrate compliance with the requirements for Dynamic
Frequency Selection (DFS) as stated in FCC CFR 47 PART 15E(15.407). Testing was performed in
accordance with the measurement procedure described in FCC KDB 905462 D02 v02

3. SYSTEM TEST CONFIGURATION

3.1. EUT Exercise Software

The system was configured for testing in a continuous transmits condition and change test channels by
software provided by application.

3.2. Special Accessories
N/A

3.3. Block Diagram/Schematics

Please refer to the related document

3.4. Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT.

3.5. Test Setup

Radar Test
Signal Generator
Output O
e | 2ey
Splltteff ATT ’_: Zway
Combiner SD”TIE” Lo MUUT
Combiner (Master)

Spectrum
Analyzer .
(with 10 dB internal Client
Attenuation) o ol

Figure 7-1. Test Setup
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4. SUMMARY OF TEST RESULTS

Applied Standard: FCC CFR 47 PART 15.407
Operational Mode
Requirement Master |Client with radar| Client without RESULTS
detection  |radar detection
Non-Occupancy Period Required Required Not required Pass
DFS Detection Threshold Required Required Not required Pass
Channel Availability Check Time Required | Not required | Not required Pass
Channel Closing Transmission Time | Required Required Required Pass
Channel Move Time Required Required Required Pass
U-NII Detection Bandwidth Required Required Not required Pass

Note: The device belongs to Master and client with radar detection categorys.
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5. DESCRIPTION OF DYNAMIC FREQUENCY SELECTION TEST

5.1. Requirements
Per FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02 the following are
the requirements for Master Devices:
(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz
bands. DFS is not required in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.
(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for a specified time duration (Channel Availability Check Time) to ensure that there is no
radar system operating on the Channel, using DFS described under subsection a) above.
(c) The Master Device initiates a U-NII network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.
(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).
(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited
to the Channel Closing Transmission Time.
(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period.
(9) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination

will be tested to the requirements described under d) through f) above
Table 1: Applicability of DFS Requirements Prior to Use of a Channel

. Operational Mode
Requirement
Master Client Without Radar | Client With Radar
Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required

U-NII Detection Bandwidth Yes Not required Yes
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Table 2: Applicability of DFS requirements during normal operation

. Operational Mode
Requirement - - - -
Master Device or Client Client Without Radar
with Radar Detection Detection
DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required
Additional requirements for devices Master Device or Client with Client Without Radar
with multiple bandwidth modes Radar Detection Detection
U-NII Detection Bandwidth and . .
Statistical Performance Check All BW modes must be tested Not required
Channel Move Time and Channel Test using widest BW mode Test using the widest BW mode
Closing Transmission Time available available for the link
All other tests Any single BW mode Not required
Note: Frequencies selected for statistical performance check (Section 7.8.4) should include several frequencies
within the radar detection bandwidth and frequencies near the edge of the radar detection bandwidth. For
802.11 devices it 1s suggested to select frequencies in each of the bonded 20 MHz channels and the
channel center frequency

5.2. RESPONSE REQUIREMENTS

Table 4: DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds
See Note |
Channel Closing Transmission Time 200 milliseconds + an aggregate of 60 milliseconds over remaining 10

second period.
See Notes 1 and 2.

U-NII Detection Bandwidth Minimum 100% of the U-NII 99% transmission power bandwidth
See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar Type
0. The measurement timing begins at the end of the Radar Type 0 burst

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the beginning of
the Channel Move Time plus any additional intermittent control signals required to facilitate a Channel move (an
aggregate of 60 milliseconds) during the remainder of the 10 second period. The aggregate duration of control
signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each frequency
step the minimum percentage of detection is 90 percent. Measurements are performed with no data traffic
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6. DFS DETECTION THRESHOLD VALUES

The DFS detection thresholds are defined for Master devices and Client Devices with In-service
monitoring. These detection thresholds are listed in the following table.

Value

Maximum Transmit Power (See Notes 1 and 2)
EIRP2 200 milliwatt -64 dBm
EIRP< 200 milliwatt and 62 dBm

Power pectral < 10 dBm/MHz
EIRP<200 milliwatt that do not meet the power 64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the
test signal is at or above the detection threshold level to trigger a DFS response.

Note 3: EIRP is based on the highest antenna. For MIMO devices refer to KDB Publication 662911 DO1.

7. DFS TEST SIGNALS

This section provides the parameters for required test waveforms, minimum percentage of successful
detections, and the minimum number of trials that must be used for determining DFS conformance. Step
intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for chirp width and 1 for the
number of pulses will be utilized for the random determination of specific test waveforms.
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Table 5 — Short Pulse Radar Test Waveforms

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

Radar Pulse Width PRI MNumber of Pulses Minimum Minimum
Type {usec) (usec) Percentage of | Number of
Successful Trials
Detection
] 1 1428 18 See Note | See Note |
1 l Test A 15 unique [ [ | ] | 60% 30
PRI values — |
randomly selected R |\.360
. e oundup L
from the hist of 23 I 19-10% |
PRI valu;;m Table [{ PRIIM- ]f
Test B: 15 unique
PRI values
randomly selected
within the range of
S18-3066 psec,
with a minimum
increment of 1
psec, excluding
PRI values selected
in Test A
2 -5 150-230 23-29 60%% 30
3 o-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If
more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional
waveform must also be unigue and not repeated from the previous waveforms. If more than 30 waveforms
are used for Short Pulse Radar Type 1, then each additional waveform is generated with Test B and must
also be unique and not repeated from the previous waveforms in Tests A or B.
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Table 5a - Pulse Repetition Intervals Values for Test A

Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds
1 1930.5 518
2 18587 538
3 1792.1 558
4 1730.1 578
5 16722 508
6 1618.1 618
7 15674 638
8 1519.8 658
9 14749 678
10 14327 698
11 1392.8 718
12 1355 738
13 13193 758
14 12853 778
15 1253.1 798
16 12225 818
17 11933 838
18 1165.6 858
19 1139 878
20 11136 898
21 1089.3 918
22 1066.1 938
23 3262 3066

Table 6 — Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number Number Minimum Minimum
Type Width Width {usec) of Pulses | of Bursts | Percentage of | MNumber of

(usec) (MHz) per Burst Successful Tnals
Detection
5 S0-100 5-20 1 000- 1-3 8-20 80% 30
2000

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the
Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
waveforms, then each additional waveform must also be unique and not repeated from the previous
waveforms.

Each waveform is defined as follows:

1) The transmission period for the Long Pulse Radar test signal is 12 seconds.

2) There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts being randomly
chosen. This number is Burst Count.

3) Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly chosen. Each Burst
within the 12 second sequence may have a different number of pulses.

4) The pulse width is between 50 and 100 microseconds, with the pulse width being randomly chosen.
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Each pulse within a Burst will have the same pulse width. Pulses in different Bursts may have different
pulse widths.

5) Each pulse has a linear frequency modulated chirp between 5 and 20 MHz, with the chirp width being
randomly chosen. Each pulse within a transmission period will have the same chirp width. The chirp is
centered on the pulse. For example, with a radar frequency of 5300 MHz and a 20 MHz chirped signal, the
chirp starts at 5290 MHz and ends at 5310 MHz.

6) If more than one pulse is present in a Burst, the time between the pulses will be between 1000 and
2000 microseconds, with the time being randomly chosen. If three pulses are present in a Burst, the
random time interval between the first and second pulses is chosen independently of the random time
interval between the second and third pulses.

7) The 12 second transmission period is divided into even intervals. The number of intervals is equal to

Burst Count. Each interval is of length (12,000,000 / Burst Count) microseconds. Each interval contains
one Burst. The start time for the Burst, relative to the beginning of the interval, is between 1 and
[(12,000,000 / Burst Count) — (Total Burst Length) + (One Random PRI Interval)] microseconds, with the
start time being randomly chosen. The step interval for the start time is 1 microsecond. The start time for
each Burst is chosen randomly.

A representative example of a Long Pulse Radar Type waveform:

1) The total test waveform length is 12 seconds.

2) Eight (8) Bursts are randomly generated for the Burst Count.

3) Burst 1 has 2 randomly generated pulses.

4) The pulse width (for both pulses) is randomly selected to be 75 microseconds.
5) The PRI is randomly selected to be at 1213 microseconds.

6) Bursts 2 through 8 are generated using steps 3 — 5.

7) Each Burst is contained in even intervals of 1,500,000 microseconds. The starting location for Pulse 1,
Burst 1 is randomly generated (1 to 1,500,000 minus the total Burst 1 length + 1 random PRI interval) at
the 325,001 microsecond step. Bursts 2 through 8 randomly fall in successive 1,500,000 microsecond
intervals (i.e. Burst 2 falls in the 1,500,001 — 3,000,000 microsecond range).

Table 7 — Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulses | Hopping Hopping Minimum Minimum
Type | Width | (usec) per Rate Sequence Percentage of MNumber of
(usec) Hop (kHz) Length Successtul Trals
(msec) Detection
i 1 333 9 0.333 300 T0%% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform. The hopping
sequence is different for each waveform and a 100-length segment is selected from the hopping sequence
defined by the following algorithm:

The first frequency in a hopping sequence is selected randomly from the group of 475 integer frequencies from
5250 — 5724 MHz. Next, the frequency that was just chosen is removed from the group and a frequency is
randomly selected from the remaining 474 frequencies in the group. This process continues until all 475
frequencies are chosen for the set. For selection of a random frequency, the frequencies remaining within the
group are always treated as equally likely.
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Manufacturer’s Statement Regarding Uniform Channel Spreading

The end product implements an automatic channel selection feature at startup such that operation commences
on channels distributed across the entire set of allowed 5GHz channels. This feature will ensure uniform
spreading is achieved while avoiding non-allowed channels due to prior radar events.

TEST AND MEASUREMENT SYSTEM
System Overview

The measurement system is based on a conducted test method.

The short pulse and long pulse signal generating system utilizes the NTIA software and the same
manufacturer / model Vector Signal Generator as the NTIA. The hopping signal generating system utilizes the
simulated hopping method.

The software selects waveform parameters from within the bounds of the signal type on a random basis using
uniform distribution. The short pulse types 2, 3 and 4, and the long pulse type 5 parameters are randomized at
run-time. The hopping type 6 pulse parameters are fixed while the hopping sequence is based on the August
2005 NTIA Hopping Frequency List, with the initial starting point randomized at run-time.

The signal monitoring equipment consists of a spectrum analyzer with the capacity to display 8192 bins on the
horizontal axis. A time-domain resolution of 2 msec / bin is achievable with a 16 second sweep time, meeting
the 10 second short pulse reporting criteria. The aggregate ON time is calculated by multiplying the number of
bins above a threshold during a particular observation period by the dwell time per bin, with the analyzer set to
peak detection and max hold. A time-domain resolution of 3 msec / bin is achievable with a 24 second sweep
time, meeting the 22 second long pulse reporting criteria and allowing a minimum of 10 seconds after the end
of the long pulse waveform.

Frequency Hopping Signal Generation

The hopping burst generator is a High Speed Digital I/0 card plugged into the control computer. This card
utilizes an independent hardware clock reference therefore the output pulse timing is unaffected by host
computer operating system latency times.

The software selects the hopping sequence as a 100-length segment of the August 2005 NTIA hopping
frequency list. This list contains 274 unique pseudorandom sequences. Each such sequence contains 475
frequencies ordered on a random without replacement basis. Each successive trial uses a contiguous 100-
length segment from within each successive 475-length sequence in the list. The initial starting point within the
list is randomized at run-time such that the first 100-length segment is entirely contained within the first
475-length sequence. The starting point of each successive trial is incremented by 475.

Each frequency in the 100-length segment is compared to the boundaries of the EUT Detection Bandwidth and
the software creates a hopping burst pattern in accordance with Section 7.4.1.3 Method #2 Simulated
Frequency Hopping Radar Waveform Generating Subsystem of FCC 06-96 APPENDIX. The frequency of the
signal generator is incremented in 1 MHz steps from FL to FH for each successive trial. This incremental
sequence is repeated as required to generate a minimum of 30 total trials and to maintain a uniform frequency
distribution over the entire Detection Bandwidth.

Conducted Method System Block Diagram
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Measurement System Frequency Reference

Lock the signal generator and the spectrum analyzer to the same reference source as follows: Connect the 10
MHz OUT (SWITCHED) on the spectrum analyzer to the 10 MHz IN on the signal generator and set the
spectrum analyzer 10 MHz Out to On.

System Calibration

Connect the spectrum analyzer to the test system in place of the master device. Set the signal generator to
CW mode. Adjust the amplitude of the signal generator to yield a measured level of =62 dBm on the spectrum
analyzer.

Without changing any of the instrument settings, reconnect the spectrum analyzer to the Common port of the
Spectrum Analyzer Combiner/Divider and connect a 50 ohm load to the Master Device port of the test system.
Measure the amplitude and calculate the difference from —62 dBm. Adjust the Reference Level Offset of the
spectrum analyzer to this difference. Confirm that the signal is displayed at —62 dBm. Readjust the RBW and
VBW to 3 MHz, set the span to 10 MHz, and confirm that the signal is still displayed at —-62 dBm.

The spectrum analyzer displays the level of the signal generator as received at the antenna ports of the Master
Device. The interference detection threshold may be varied from the calibrated value of —62 dBm and the
spectrum analyzer will still indicate the level as received by the Master Device.

Set the signal generator to produce a radar waveform, trigger a burst manually and measure the level on the
spectrum analyzer. Readjust the amplitude of the signal generator as required so that the peak level of the
waveform is at a displayed level equal to the required or desired interference detection threshold. Separate
signal generator amplitude settings are determined as required for each radar type.

Interference Detection Threshold Adjustment

Download the applicable radar waveforms to the signal generator. Select the radar waveform, trigger a burst
manually and measure the amplitude on the spectrum analyzer. Readjust the amplitude of the signal generator
as required so that the peak level of the waveform is at a displayed level equal to the required or desired

interference detection threshold. Separate signal generator amplitude settings are determined as required for
each radar type.

Adjustment Of Displayed Traffic Level

Establish a link between the Master and Slave, adjusting the Link Step Attenuator as needed to provide a
suitable received level at the Master and Slave devices. Stream the video test file to generate WLAN traffic.
Confirm that the WLAN traffic level, as displayed on the spectrum analyzer, is at lower amplitude than the radar
detection threshold. Confirm that the displayed traffic is from the Master Device. For Master Device testing
confirm that the displayed traffic does not include Slave Device traffic. For Slave Device testing confirm that the
displayed traffic does not include Master Device traffic.

If a different setting of the Master Step Attenuator is required to meet the above conditions, perform a new
System Calibration for the new Master Step Attenuator setting.

Test Setup
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Antenna Port BF Connections to Test Instrument Setup

| |

Master Device (Support Equipment) Slave Device (EUT)
PC Controller and Server, Host Computer,
with MPEG file with MPEG Plaver
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8. TEST RESULT
8.1. CHANNEL LOADING

FCC ID: 2BLLI-HW24

Report No.:

LCSA09264045ED

Test Mode Test Frequency Packet Ratio Requirement Ratio Test resuelt
802.11ax-HET20 5500 19.81% 217% PASS
802.11ax-HET40 5510 19.65% 217% PASS
802.11ax-HET80 5530 19.27% 217% PASS

802.11ax-HET160 5570 19.54% 217% PASS

Note: System testing was performed with the designated iperf test file. This file is used by IP and
Frame based systems for loading the test channel during the In-service compliance testing of the
U-NII device. Packet ratio = Time On / (Time On + Off Time).

8.2. PLOTS OF RADAR WAVEFORMS
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FCC ID: 2BLLI-HW24

Radar Singal 0

Report No.: LCSA09264045ED

: Pulse Width Number of Waveform Legth
Trial ID Radar Type PRI (us)
(us) Pulses (us)

0 Type O 1 1426 16 25702
1 Type O 1 1426 16 25702
2 Type O 1 1426 16 25702
3 Type O 1 1426 16 25702
4 Type O 1 1426 16 25702
5 Type O 1 1426 16 25702
6 Type O 1 1426 16 25702
7 Type O 1 1426 16 25702
8 Type O 1 1426 16 25702
9 Type O 1 1426 16 25702
10 Type O 1 1426 16 25702
11 Type O 1 1426 16 25702
12 Type O 1 1426 16 25702
13 Type O 1 1426 16 25702
14 Type O 1 1426 16 25702
15 Type O 1 1426 16 25702
16 Type O 1 1426 16 25702
17 Type O 1 1426 16 25702
18 Type O 1 1426 16 25702
19 Type O 1 1426 16 25702
20 Type O 1 1426 16 25702
21 Type O 1 1426 16 25702
22 Type O 1 1426 16 25702
23 Type O 1 1426 16 25702
24 Type O 1 1426 16 25702
25 Type O 1 1426 16 25702
26 Type O 1 1426 16 25702
27 Type O 1 1426 16 25702
28 Type O 1 1426 16 25702
29 Type O 1 1426 16 25702
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Page 29 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Radar Singal 1

Pulse
Waveform | Repection PUIS?
Trial ID Radar 'Pulse PRI (us) Number of Legth e Repection
Type Width (us) Pulses Interval
(us) (Pulses Per i
(Microseconds)
Second)
0 Type A 1 935 57 53463 1066.0 935
1 Type A 1 695 76 53045 1432.5 695
2 Type A 1 615 86 53145 1617.9 615
3 Type A 1 535 99 53259 1858.6 535
4 Type A 1 875 61 53555 1138.8 875
5 Type A 1 3063 18 55185 326.0 323
6 Type A 1 635 83 52951 1567.2 1564
7 Type A 1 915 58 53241 1089.2 1086
8 Type A 1 835 63 52791 1193.2 1190
9 Type A 1 855 62 53193 1165.6 1162
10 Type A 1 795 67 53463 1253.0 1250
11 Type A 1 715 74 53129 1392.6 1390
12 Type A 1 575 92 53173 1730.0 1727
13 Type A 1 595 89 53219 1672.0 1669
14 Type A 1 555 95 53007 1792.0 1789
15 Type B 1 2533 21 53253
16 Type B 1 963 55 53127
17 Type B 1 824 64 52925
18 Type B 1 2498 22 55019
19 Type B 1 2592 21 54492
20 Type B 1 1111 48 53469
21 Type B 1 1299 41 53379
22 Type B 1 3042 18 54807
23 Type B 1 1621 33 53589
24 Type B 1 2875 19 54679
25 Type B 1 1024 52 53401
26 Type B 1 2482 22 54667
27 Type B 1 1597 33 52797
28 Type B 1 1169 46 53909
29 Type B 1 1174 45 52962
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Page 30 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Radar Singal 2

: Pulse Width Number of Waveform Legth
Trial ID Radar Type PRI (us)

(us) Pulses (us)
0 Type 2 3.2 176 24 4651
1 Type 2 1.1 204 21 4758
2 Type 2 2.1 227 22 5517
3 Type 2 4.8 197 21 5797
4 Type 2 3.9 211 26 5989
5 Type 2 2.9 219 24 5769
6 Type 2 3.2 201 21 5301
7 Type 2 2.5 189 23 4797
8 Type 2 3.1 161 26 4261
9 Type 2 1.2 153 21 3585
10 Type 2 3.9 207 25 5667
11 Type 2 4.6 198 27 5826
12 Type 2 3.2 159 24 4209
13 Type 2 2.2 194 23 4922
14 Type 2 4.5 160 26 4724
15 Type 2 3 200 24 5275
16 Type 2 5 165 21 4869
17 Type 2 2.4 214 23 5422
18 Type 2 2.9 188 24 4963
19 Type 2 2.3 163 23 4147
20 Type 2 3.7 147 26 4047
21 Type 2 2.2 173 23 4397
22 Type 2 4.9 192 27 5652
23 Type 2 2.9 199 24 5249
24 Type 2 2.5 175 23 4447
25 Type 2 1.1 203 21 4735
26 Type 2 3.8 152 26 4182
27 Type 2 4.8 154 27 4550
28 Type 2 2.4 221 23 5597
29 Type 2 4.2 156 26 4449

Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,

= [ | Shenzhen LCS Compliance Testing Laboratory Ltd.
J@ﬁg Baoan District, Shenzhen, 518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity


mailto:webmaster@lcs-cert.com

Page 31 of 226

FCC ID: 2BLLI-HW24

Radar Singal 3

Report No.: LCSA09264045ED

: Pulse Width Number of Waveform Legth
Trial ID Radar Type PRI (us)

(us) Pulses (us)
0 Type 3 8.1 352 14 6032
1 Type 3 5.9 484 13 7789
2 Type 3 7.0 341 13 5501
3 Type 3 9.6 285 15 5181
4 Type 3 8.8 227 15 4137
5 Type 3 7.8 429 14 7341
6 Type 3 8.2 204 14 3516
7 Type 3 7.3 440 14 7528
8 Type 3 8.0 436 14 7460
9 Type 3 6.1 220 13 3565
10 Type 3 8.7 205 15 3741
11 Type 3 9.4 460 15 8331
12 Type 3 8.2 438 14 7494
13 Type 3 7.0 320 13 5165
14 Type 3 9.3 294 15 5343
15 Type 3 7.8 409 14 7001
16 Type 3 9.9 321 15 5829
17 Type 3 7.2 268 14 4604
18 Type 3 7.8 346 14 5930
19 Type 3 7.1 406 13 6541
20 Type 3 8.5 370 15 6711
21 Type 3 7.2 251 13 4061
22 Type 3 9.8 271 15 5929
23 Type 3 7.9 275 14 4723
24 Type 3 7.4 314 14 5386
25 Type 3 6.0 257 13 4157
26 Type 3 8.6 208 15 3795
27 Type 3 9.6 269 15 4893
28 Type 3 7.2 261 14 4485
29 Type 3 9.0 281 15 5109

Shenzhen LCS Compliance Testing Laboratory Ltd.
Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
Baoan District, Shenzhen, 518000, China
Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity



mailto:webmaster@lcs-cert.com

Page 32 of 226

FCC ID: 2BLLI-HW24

Radar Singal 4

Report No.: LCSA09264045ED

i Pulse Width Number of Waveform Legth
Trial ID Radar Type PRI (us)

(us) Pulses (us)
0 Type 4 15.9 352 14 4945
1 Type 4 11.1 486 11 5819
2 Type 4 134 363 12 4447
3 Type 4 19.2 287 15 4583
4 Type 4 17.3 232 14 3425
5 Type 4 15.1 431 14 6023
6 Type 4 15.8 206 13 2873
7 Type 4 14.2 462 12 5734
8 Type 4 15.7 438 13 6120
9 Type 4 11.3 222 111 2651
10 Type 4 17.3 237 14 3095
11 Type 4 18.9 462 15 7383
12 Type 4 15.9 445 13 6149
13 Type 4 13.7 322 14 4174
14 Type 4 18.9 296 15 4727
15 Type 4 15.4 311 13 5743
16 Type 4 19.8 323 11 5159
17 Type 4 14.1 260 12 3498
18 Type 4 15.1 348 13 4861
19 Type 4 13.7 408 30 5292
20 Type 4 17.0 362 14 5570
21 Type 4 13.6 253 14 3277
22 Type 4 19.6 233 15 4359
23 Type 4 15.2 277 13 3867
24 Type 4 14.4 316 12 4096
25 Type 4 11.1 265 11 3095
26 Type 4 17.2 210 13 3140
27 Type 4 19.1 261 15 4327
28 Type 4 14.0 263 11 3407
29 Type 4 18.0 282 14 4235
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FCC ID: 2BLLI-HW24

Radar Singal 5_5530MHz

Report No.: LCSA09264045ED

TrialID | RadarType | Mumberof P i chmn:;ﬁ - -
0 Type 5 15 0.8 12 5.53 -
Burst ID Pu?us?dm PRI jus) m-:r%ﬁ;ﬁ—u‘. Muﬂ;?: Bt FE;1 PEL_E FE;E
0 836185 7.8 13 2 1885 | 1477 -
1 22874 51.8 13 1 1074 - -
2 226204 62.8 13 1 1584 - -
2 17878 D6 13 2 1822 | 1728 | 1943
4 611152 BE.O 13 3 1725 | 1215 | 1720
5 arsp TAT 13 2 1188 | 1542 -
& 201917 72 13 2 1827 | 1812 -
T 395530 624 13 2 1587 | 1114 -
e 580564 TET 13 2 2000 | 1155 -
2 7E3TR4 532 13 1 1147 - -
10 177833 BE.T 13 2 1423 | 1685 | 13M
1" 370624 043 13 3 1870 | 1428 | 1035
12 584800 776 13 2 1224 | 1671 -
13 750583 BE.T 13 1 1512 - -
14 154262 B35 13 3 1442 | 1130 | 1488
1 Type 5 a 1.5 12 £.53
Burst ID Burst Offset Pulse Widh Chirp Width Mumber of Pulses | PRI1 | PRI-2 | PRI2
{us) [wes) {MH=z) per Burst [us} {us) [1es)
o 853020 75 5 2 1820 | 1527 -
1 1015843 004 5 3 1401 1282 | 1257
2 1278308 674 5 2 1531 1402 -
2 245480 T26 5 2 1448 | 1041 -
4 09113 5.8 5 1 1422 - -
5 o70es2 B3 5 3 1258 | 1202 | 1410
& 1235013 BE.5 5 1 1543 - -
7T 200408 BE.6 5 3 1543 | 1728 | 1728
= [ | Shenzhen LCS Compliance Testing Laboratory Ltd. _ o )
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Page 34 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type Hl.anber of Burst Wawe from Center -
ursts Peried(s) Length(s) | FrequencylGHz)
2 Type 5 11 1020908 12 553
Burst ID Barst Ofsat Fulse Width Chirp Width Mumber of Pulses | PRI-1 PRI-2 | PR3
[us} fus} (MHE) per Baarst {us) {us} [urs)
o 4025685 738 2 2 1BDE 1538 -
1 G73602 89.5 bl 2 117 1642 -
2z 838552 51.9 bl 1 1651 - -
3 113208 84.8 2 3 1876 1032 1271
4 IraT2ag 8954 a 3 1060 1003 1233
5 541212 68 bl 2 1368 1351 -
[ poaT 14 39.8 2 3 1338 1514 1573
T B0a63 a1.9 2 2 1nz2 1662 -
B 344067 833 bl 3 1810 1330 1838
o G033 53.7 bl 1 15687 - -
10 BT 1542 91.3 2 3 1861 1108 1001
3 Type 5 i} L1 K] 12 5.53
Burst ID Burst Oifset Pulse Width Chirp Width Mumber of Pulses | FPRI-1 PRI-2 | PRI2
[us} fus} {WHE=) pesr Bamrst fus) {us} [urs)
o 23541 8a.1 18 2 1332 1365 -
1 171821 58.7 18 1 1251 - -
2 318229 75.3 18 2 1138 1640 -
3 461804 50.4 18 1 1763 - -
4 BETT 99.7 18 3 118a 1708 1158
5 153895 577 18 1 1013 - -
i} 20er3s 595 18 1 1072 - -
T 443177 B 18 2 1462 1362 -
8 AETET B2 18 2 1003 1197 -
el 135674 324 18 2 1BE3 1005 -
10 2T BE 18 3 1061 1628 1101
1 4247279 932 18 3 1207 1807 1223
12 AT0132 T4 18 2 1626 1360 -
13 117438 95.3 18 3 17 1855 1775
14 262502 a1.9 18 2 1600 1545 -
15 408573 9a.5 18 3 1875 1169 1062
1a 553323 &5 18 1 17ET - -
17 e 854 18 3 1011 1637 1425
18 244005 a91.8 18 3 16878 1445 1325
19 380012 87.3 18 2 1081 1218 -
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Page 35 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar T Mumiber of Burst Wiawe from Center _
¥pe Bursts Peried|s) Length [s) Frequency{GHz)
4 Type 5 17 0705882 12 553
=t 1D Burst Orfset Pulse Width Chirg Width Mumber of Puses | PRI-1 | PRI-2 | PRI-3
{us}) (us] {MH=) per Burst {us] [us}) {us]
] 620614 a7.9 8 2 1320 | 1133
1 DEESE 82.3 a 1 1057 -
2 b i [+ 53.3 a8 1 1502 -
3 438784 B0 8 3 1000 1153 1243
4 603288 771 18 2 1168 1548
5 75510 aa.g 18 3 1278 | 1232 | 1459
g 2455838 ao1 18 3 1240 | 1384 | 1229
T 418355 a1.3 18 2 18232 1876
B 583735 50.3 18 1 1075 -
g 54571 ari 18 3 1116 19a8 | 1758
10 II5ATS 71.3 18 2 1225 | 1815
11 304825 g7.5 18 3 1884 | 1485 | 1132
12 585361 208 18 3 1561 1040 1254
13 33543 863 18 3 1505 1183 1me2
14 203857 97.8 18 3 1365 | 1073 | 1341
15 373812 847 18 3 1021 1718 | 1854
18 544060 007 18 3 1150 1244 | 12E3
L] Type 5 14 OLBET 142 12 5.53
Burst ID Burst Orffset Pulse Width Chirp Wi Mumber of Pulses | PRI | PRI-2 | PRI-3
[us) {us} {MHz} per Burst {us] [us) {us) |
] 15438 929 12 3 1085 | 1564 | 1407
1 Pl ar.7 12 2 1744 | 1747
2 430731 g5.8 12 1 102 -
3 i ) 56.3 12 1 1851 -
4 Bas342 537 12 1 1727 -
4] 196720 835 12 3 1672 | 1930 | 1025
] 402055 g5.8 12 1 1518 -
) g107 11 a5.9 12 3 1134 1024 | 1203
] 818057 76.3 12 2 1608 | 1926
] 171450 41.5 12 2 1881 1714
10 ArToeD 0.4 12 3 1390 | 1584 | 1827
1 SA88TE g3.4 12 1 1568 -
12 To28M ao.8 12 2 1307 | 1825
13 Tl 4.5 12 2 1264 | 1346
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Page 36 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TrallD | RadarType | Mgmberef | Surt ety Fmgf_;:::w -
3] Type 5 15 1 E: 12 553
Burst ID Elursrt Crfset Fulsa Width Chirp Width Mumber of Puses | FRI-1 | PRI-2 | PRI-3
[us) [us) (MHz) peer Burst {us) [us) fus)
] L Bg.8 13 3 1132 1602 | 1581
1 521718 967 13 3 1828 1788 | 1154
2 Ti4z222 86.5 13 3 1823 1306 | 1865
3 112450 73.3 13 2 1608 1318
4 308283 55.9 13 1 1688 -
5 s00232 554 13 1 1145 -
g cooaE2 85.3 13 3 1335 1504 | 1820
7 BES45 7o.4 13 2 1344 1383
B 232508 85.7 13 1 14786 -
] 4T5E42 8e.8 13 2 1008 1028
10 GaTBET T 13 2 1872 1335
| 64845 7.8 13 2 1882 1331
12 25TTES 9 13 3 1830 1070 | 1348
13 452335 #1.4 13 1 1451 -
14 G43305 80.8 13 3 1233 1562 | 1887
T Type 5 12 1 12 553
Burst ID Burst Crifset Pulse Width Chirp Wi Mumber of Pulses | PRI-1 | PRI-2 | FRI-3
[us) [us) {MHz) per Burst {us) [us) {us} |
] 51448 528 0 1 1210 -
1 202608 341 0 3 1314 1725 | 1529
2 533080 i 10 3 1138 1368 | 1805
3 T75564 g7.3 0 3 1341 1446 | 1755
4 21542 8e.3 10 3 1544 13886 | 1302
] 293385 72.2 10 2 1771 1184
] 505581 #7.8 0 2 1175 1027
7 T47058 Ta.7 0 2 1026 1871
B 2800TE 809 10 1 17EE -
] 234024 4.2 0 1 11338 -
10 475207 7.8 10 2 1784 1604
| 715825 87.5 0 3 1511 1712 | 1683
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Page 37 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

ma | Rasrmpe | MERE | oSy | eghin | rrequencwons :
B Type & 14 0857143 12 553
Burst ID Eurs:t Oifset Pulse Widh Chimp Width Murmiber of Pulses | PRI F:HI-E PR3
fus) fus] [MH=) per Bamrst urs] fus} fus]
0 B23112 541 13 1 1415 - -
1 174085 07 13 1 1221 - -
2 3|xrig 523 13 1 1874 - -
3 SETAES oes 13 3 1558 1680 1840
2 TREEDT G4 13 2 1014 10 -
5 140042 BO.B 13 2 1738 1505 -
i 56750 G625 13 1 1778 - -
T SE3E24 4.8 13 2 1148 1204 -
3 Tr2ai4 508 13 1 Lt - -
g 123784 = 13 1 1417 - -
10 331215 ix] 13 1 1730 - -
11 537402 L ] 13 3 1143 1270 | 1347
12 T44EDE TE3 13 2 1274 102 -
12 T2 643 13 1 1837 - -
el Type & a 15 12 553
Burst ID Eurs:t Oifset Pulse Widh Chimp Width Murmiber of Pulses | PRI F:HI-E PR3
{us} [us]) {hHz) per Burst {urs) {us} [us)

0 HARG15 634 i 1 1043 - -
1 30BaES 52 i 1 1883 - -
2 1258236 ar2 i 3 1873 16065 1533
3 127108 TET i 2 1464 1743 -
2 400353 742 i 2 1280 1219 -
5 BA2400 BE.T i 3 1293 1H34 1273
i 1217152 543 i 1 1841 - -
T B2206 o544 i 3 1580 1585 1791
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Page 38 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type HIEIrrber of Burst Wave from Center -
ursts Periedy{s) Lenggth [s) Frequencyi GHz)
10 Type 5 17 0705862 12 54870
Burst ID Burst Offsat Pulse Widih Chirp Width Mumber of Pulses | PRI1 | PRI-Z | PRI
{us} [us] [MHz} per Barst [urs] {us} [us]
0 200240 TAT 1 2 1208 1487
1 3rg3ed T4 1 3 a2 1754 | 1613
2 Fa8411 By 18 3 1899 1702 | 1482
3 17733 66.2 1 1 1293 -
4 187RE2 TO.EB 18 2 1083 1821
5 Ase2TT 523 1 1 1740 -
i H2B888 TR 18 2 1208 1684
7 700158 o8 18 2 1050 1358
a 167187 THE 1 2 1437 1420
4 33262 50.1 18 1 1697 -
10 508324 T 1 2 1247 1304
1 aTBEED 678 18 2 1803 1083
12 146031 B1.2 1 2 iT20 1832
12 Mep23 TBT 1 2 247 1121
14 488053 63.3 18 1 1634 -
15 57328 688 18 2 1840 1423
16 1256509 50.3 1 1 1093 -
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Page 39 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Type 5 19 oE3157e 12 54891

Burst ID E-l.lrsltuElIF'set mlsil?ﬁdm Dh.l w!::ru-u Nur;:::gl:riulses F;:E!JE—:I1 F:':FLL!-JE F:EL]S
[1] 2EATI6 g8.9 19 3 1381 1880 1488
1 415450 323 19 2 1716 1855 -
2 SoTenz2 a6.7 18 3 1211 1400 1218
3 azoma ao0.7 19 3 1861 1068 1282
4 245155 g8.8 19 3 1507 1184 1481
5] FETe0e 71.1 18 2 1821 i7ag -
[i] 551431 550 19 1 1047 - -
7 T44132 g7.9 19 2 1350 1372 -
8 TS50 a4 4 19 3 1203 107 1442
a 30056 588 19 1 17156 - -
10 523408 85.8 18 1 1017 - -
11 55547 7B.5 19 2 1211 170 -
12 207376 a2.3 18 2 1845 1835 -
13 35ETT 20.1 19 3 1938 1071 12686
14 11287 80.2 18 3 1880 1038 1850
15 368032 231 19 2 1043 1406 -
16 180852 588 19 1 1742 - -
17 41800 i 18 2 &7 1857 -
1B 4OETAT 55 19 1 1012 - -
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Page 40 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TraD | RacarType | MEESTOT | mursiperieais) | flve e FHE:H_EI -
12 Type 5 15 0B 12 54087
Burst ID Burst Ciffset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-Z | PRI-3
[ws] {us}h (MH=) per Burst {ues) {us] fus) |
o 22911 58.1 13 1 1929 - -
1 218473 52.1 13 1 1910 - -
2 410004 509 13 1 1971 - -
3 G03aT1 802 13 1 1312 - -
4 TE4160 959 13 3 1390 1906 1608
5 122251 TRa 13 2 1826 1358 -
i 385500 7B.5 13 2 1238 197 -
T Ar@a62 53.8 13 1 1783 - -
B TT3423 4.7 13 1 1300 - -
e 168308 1.4 13 1 1390 - -
10 361806 332 13 2 1892 1858 -
11 G53A66 T 13 3 1533 1877 1638
12 T4T24 88.7 13 3 1703 1528 1058
13 144710 7B.3 13 2 1258 1951 -
14 J3TasG 0.3 13 2 173 177 -
13 Type 5 12 1 12 54255
Burst I Burst Ciffset Fulse Width Chirp Widith Number of Pulses | PRI | PRI-2 | PRI-3
[urs) [us} {MHz) per Burst {us) [us) {us})
o 664275 5.3 10 2 1994 1812 -
1 B0Tasa 56.3 10 1 1456 - -
2 151316 87.7 10 2 1817 1185 -
3 30AT46 55.8 10 1 1337 -
4 G35003 5.2 10 2 1421 1287 -
5 BTE003 6.3 10 el 1350 1305 -
i 121278 a5.7 10 3 1547 13g2 1824
T 362006 9684 10 3 1873 1550 12490
B 604342 a86.4 10 3 1778 1438 10446
bl B45453 938 10 3 1058 1031 1452
10 ;ET1 33.3 10 1 1328 - -
11 333050 a2.4 10 3 1412 1873 1322
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Page 41 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | gnoerof Pi!';;tﬂ "I"_":n";“f‘“;':; che:::[ﬁm} -
14 Type 5 19 0831572 12 54227
Burst ID Burst Offset Puise Width Chirp Width Mumber of Pulses | PRI-1 | PRI-Z | PRI-2
{wes) [nes) [MHz} pear Burst [us=) [Ls) =3
1] 361323 B33 18 3 1083 | 1212 | 1535
1 515261 62.1 iE 2 1102 1704 -
2 3p02s BED 18 3 1044 1152 | 1148
3 190900 B40 1B 3 1804 | 1243 | 1113
4 343541 72.3 18 2 1004 | 1218 -
5 407824 51.7 iE 1 1447 - -
(3] 20310 5E 3 18 1 1420 - -
7 172000 60.8 1B 1 1070 - -
2] 325972 57.1 18 1 1641 - -
o 475841 Bzo 18 3 1886 | 1084 | 1430
10 1430 72 18 2 1000 | 1207 -
1 153847 oo.o 1B 3 1261 1588 | 1370
12 307006 508 iE 1 1552 - -
13 453804 70 18 2 17ee | 1291 -
14 G10708 g7.2 18 2 1625 | 1881 -
15 134750 oiz 1B 3 1382 | 1832 | 1881
16 283306 56.5 18 1 14583 - -
17 441206 51.2 iE 1 1237 - -
18 HOOTED 741 iE 2 1471 1245 -
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Page 42 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

15 Type 5 14 0857143 12 54063

Burst ID E-ur'st OFfset Fulse Width Chirmp Width Mumber of Pulses | PRI-1 PRI-Z | PRI-3
{us) [us] {MH=) per Burst {us) [us) [us)

Li] 1568288 TEH 12 2 1110 1140 -

i 306024 f0.2 12 1 1316 -

2 573452 G248 12 1 1520 -

k] 780819 647 12 1 1902 -
4 132455 B3.A 12 3 1410 1097 1821

] 320207 654 12 1 1944 -

L] Hag0d 532 12 1 1024 -

T THE3A3 5.7 12 1 18032 -

] 107117 TeT 12 2 1804 1168 -

e 314500 724 12 2 1030 1343 -

10 522447 ] 12 1 1327 -

11 728517 736 12 2 1524 1553 -

12 BiG11 667 12 2 1722 1122 -

13 285844 B25 12 2 1404 1018 -
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Page 43 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type ”LI;"J“'E";____”' P;F'Er;tﬂ T_‘:ﬂ";‘;"‘;‘:;' Fm':“::;'[ﬁl_h} -
18 Type 5 a0 0.6 12 54005
Burst ID Burst Offset Puise Width Chirp Width Number of Pulses | PRI-1 | PRI-Z | PRI-3
[us] (s [MHz) par Burst [us) [us] [us]
(1] 45766 BT 6 20 3 1565 | 1055 | 1840
1 400010 B52 20 3 1735 | 1541 | 1408
2 30073 B4.8 20 3 1534 | 1880 | 1483
3 183923 T7e 20 2 1742 | 1480 -
4 323777 765 20 2 1518 | 1485 -
5 474728 60.0 20 1 1540 - -
3] 21304 o] 20 2 1080 | 1010 -
7 165902 B0.4 20 2 1824 | 1752 -
=] 310973 675 20 2 1764 1181 -
o 458984 62.1 0 1 1405 - -
10 2515 BE.4 0 2 1772 | 188 | 1283
1 147928 B4.3 20 3 15083 1188 | 17as
12 203705 76O 20 2 1226 | 1537 -
13 438002 05| 20 3 1182 1208 | 1244
14 BEA0ME 552 0 1 1644 - -
15 13043z 50 20 1 1402 - -
16 274804 B45 20 3 1206 | 1700 | 1283
17 413570 oio 20 3 1070 | 1978 | 1185
18 BEAG B52 20 3 1732 | 1551 1180
10 112787 605 20 2 1038 | 1224 -
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Page 44 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

17 Type § 12 1 12 54QES
Burst ID Burst (ffset Puise Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRE2
{us] [us) {MH=) per Burst [us) {us] [us)

1] 420324 BE .4 10 3 1252 | 1813 | 1455
1 g70241 22 10 3 1588 | 1719 | 1895
2 512380 BD.4 10 2 1816 | 1899
3 158603 5.3 10 1 1335
4 400324 B3.1 10 1 1303
3] 641915 6.4 10 2 1503 | 1548
[i] BE3823 B2.1 10 2 12ve | 1639
T 128373 100 10 3 1375 | 1438 | 1585
g 370378 TR 10 2 1232 | 1705
2 11194 BE.4 10 3 1374 | 1579 | 1823
10 B55065 B33 10 1 1018
1 9EEET B5.3 10 1 1702
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Page 45 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

TrialID | RadarType | 'Nemberof Panaats) st ":"“t“'ﬁ - -
18 Type 5 14 0.BET143 12 54063
. Burst Offset | Pulse Widih Chirp Width Nurber of Pulses | PrRI-1 | PRIZ | PR3
[us]) {urs) [MHz} per Burst [us) [us) {us}
0 2E2143 55.3 1z 1 1820 | - -
1 402533 58.3 12 1 1787 | - -
2 TOEITT 72.3 12z 2| 180 | 1038 |-
3 GEsag B4.3 12 3 113 17 1721
2 265181 B2.5 12 2 1875 1431 | -
5 474489 63.3 12 1 1085 | - -
i GE0544 a0 12 2 e | 13| -
7 32519 B0.3 12 3| 1880 | 1853 | 1123
a8 240319 B1.1 1z 3| 1539 | 1vE3 | 1172
g 447400 bG.a 12 3 1525 1036 1385
10 G54518 827 12 2| 170 | t1@@0 | -
11 5083 50.7 12 1 1234 | - -
12 215435 TB4 12 2 1047 e | -
13 421325 90.5 12 3| 1202 | 1065 | 188D
18 Type 5 12 i 12 54855
Burst IO Burst Offset Pulse Width Chip Width Nurmber of Pulses | PRI-T | PRIZ | PRI2
[us) [us) [MHz) per Burst [us) [us) {us}
o 733725 BE.8 10 3| 1801 | 1067 | 12T
1 BFTEa2 57.4 10 1 1723 | - -
2 21197 06.8 10 3| 1088 | 1658 | 1324
3 462015 BO.T 10 2| 1781 | 1p4s | -
4 FOS0T1 7748 10 2| B4z | 1317 | -
5 p4TIO i 10 1 1885 | - -
i 181373 BE.4 10 3 1997 1077 1366
T 432581 a7.3 10 3 17e0 1806 1367
a BT4004 pE.2 10 131 | 1787 | 1672
g 015842 nh4 10 3 1020 1e62 1414
10 162178 M4 10 1 1084 | - -
1 403553 80.4 10 2| 1850 | 1435 | -
= [ | Shenzhen LCS Compliance Testing Laboratory Ltd. _ o )
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Page 46 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type ”LI;E;_E;____”F PEE:_I!'EF;*E:I t‘:ﬂﬁ'?;;' Fmﬂ":;ﬁm} -
20 Type 5 18 0.75 12 55625
amo_| Brgee | ey | o | | T SR [
0 483470 TAT 15 el 1812 | 161
BEEOT2 57.1 15 1 1560 -
2 98810 pi.g 15 3 1382 | 1475 | 1276
3 272914 B2 15 2 igoe | 1772
4 482536 50.7 15 1 1002 -
L F42324 722 15 2 1574 | 1800
& TEE21 587 15 1 1188 -
T 257785 T 15 2 1521 1587
8 423554 74 15 2 1777 | 1880
o f202307 BEA 15 el 1284 | 1428
10 54310 T35 15 2 1904 | 1242
11 225506 TO.5 15 2 1864 | 1115
12 417036 7B 15 2 145 | 1200
13 SOTAT4 Bi.2 15 2 1180 | 1675
14 32088 1.8 15 1 1277 -
15 212751 40 15 2 1450 | 1208 | 1880
b Type 5 12 1 12 5 5640
amo_| Brgee | ey | o | | T TR [T
0 E28140 TEE g 2 1853 | 1804
TET125 Bo R g 2 1174 | 1282 | 1167
b 12055 504 o 1 1082 -
3 254812 TRE g 2 1633 | 1820
4 408500 78 9 el 1112 1811
L 720728 B36 g 1 1144 -
& pegaT2 808 g 2 1220 | 1053
T 225240 B1.6 g 1 1724 -
e 487270 R34 g 1 1001 -
o 709720 50.0 g 1 1270 -
10 RE1847 604 g 1 1453 -
11 184820 014 g 2 1762 | 1728 | 1227
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Page 47 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | Mgnber®f an!;;tﬂ mm Freqf;nr::GHz] ]
=z Type 5 20 0.8 12 5.5805

Burst ID Burst Offset Pulse Width Chirp Width MNumber of Pulses | PRI-1 | PRIZ | PR3
{us) {urs) [MHz) per Burst {us}) {urs) {urs)

o 281858 T 20 2 113 1383 -

1 4OTEAE 581 20 1 1248 - -

2 E52310 621 20 1 1238 - -

3 pRi07 TEA 20 2 1224 | 1235 -

4 243514 a0 20 2 1214 | 1852 -

5 280454 52 20 1 1701 - -
i B3O8 BB 6 20 3 1683 1995 19046

T 81158 TZ8 20 2 1822 | 1387 -
B 25245 BEA 20 3 1834 1746 1388

g 271006 578 20 1 1183 - -
10 514187 258 20 3 1650 | 1870 | 1086

11 B25E1 535 20 1 1182 - -
12 207510 g2 20 3 1745 | 1854 | 1458

13 253638 57.3 20 1 1224 - -

14 437515 TOS 20 2 1884 | 1585 -

15 4EE5] 70 20 2 1042 | 1884 -
18 180821 a4 20 3 1785 | 1830 | 1176

17 235330 TEA 20 2 1557 | 1057 -
12 47RE0E 3z 20 3 1285 | 1018 | 1240
12 2754 el 20 3 1760 | 1814 | 1817
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Page 48 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

23 Type & 14 0857143 12 55637
Burst ID Burst Offset Pulsa Wit Chirp Width Mumiber of Pulses | PRI-1 PRI-2 | PRI-3
[us) [us) [MHz) per Burst fus) =) {us)
0 247117 501 12 1 1841 - -
1 453352 B35 12 3 1580 1081 1412
2 GE0ETH G688 12 2 1707 1577 -
3 14140 563 12 1 1056 - -
4 220734 B4 12 3 1853 1108 a8y
5 4 283GT mha 12 2 1672 1536 -
& 636081 54 4 iz 1 1517 - -
T B43157 711 12 2 1328 1243 -
B 185585 L 12 2 16840 1770 -
8 403231 B02 12 2 1088 1208 -
10 G10202 T 12 2 1588 1214 -
1 B15220 Boa 12 3 1615 1362 1601
12 1FiRar G687 12 2 1377 1441 -
12 ATT306 674 iz 2 1872 1313 -
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Page 49 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | Mmberof P‘EEI1.'JEr1:5ﬂtE:I T_‘Eﬂﬂ";’;‘;‘ quf:ﬂ”:;ﬂ_m -
24 Type 5 13 o.e2307T iz 55641
Burst ID Burst Orifsat Pulse YWidh Chirp Width Mumber of Pulses | PRI F':RI-E F':HI-E
{us) [us] [MH=} peer Burst [ush fus) fus) |
0 28071 4 1 3 16843 1748 1841
1 BE3301 ToE 1 2 1"Myr 1201 -
2 153223 553 1 1 1006 - -
3 rar BaT 1 3 1230 1183 1332
4 a3 BlG 1 3 1217 1582 1483
5 B25462 745 1 2 1580 1281 -
i 123265 B2 6 1 3 10e5 1650 1222
7 351161 EQ 1 3 14203 1135 1380
g 5T325 BEA 1 3 1807 1822 1602
g TEE431 TS 11 2 1141 1178 -
10 100737 4 1 3 1008 1628 1853
11 324061 B5.B 11 1 1290 - -
12 5A482TE BT 1 3 1435 1063 1184
25 Type 5 a8 1.5 iz 55665
Burst ID Burst Orifset Pulse Widh Chirp Width Mumber of Pulses | PRI F':RI—E F':HI-E
{us) [us) [MH=} peer Burst (us) fus) fus)
0 1253842 GB8.6 5 2 1306 1181 -
1 110483 B21 5 2 1420 1315 -
2 452058 608 5 1 1887 - -
3 B45G41 Ty 5 2 1776 1158 -
4 1208428 T4 5 2 1783 1510 -
5 74743 G658 5 2 1576 1323 -
i 433300 BT 5 1 1333 - -
7 B0 52 Bi1z 5 3 1408 1681 1275
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Page 50 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
A | Radatype | MBS | ponain | Useonis | Frequencyioin '
20 Type 5 17 0.7058e82 12 5.5621
Blurst ID Burst Offset Fuise Width Chirp Width Mumber of Pulses | FRI-1 | PRI-2 | PRI2
{urs) (s [MH=z} per Burst [us) (s {us)
i} 545865 B3 16 3 1632 1185 1000
1 14067 B2.4 16 3 1173 1627 1856
2 184053 56.8 16 1 1532 - -
3 353THD oo 16 3 1881 1554 1998
4 28388 54T 16 1 1825 - -
5 GE4806 or.T 16 3 1734 1202 1250
& 183568 67.5 16 2 1571 1434 -
T F33410 BE.T 16 3 1588 1439 1288
B 504006 68.3 16 2 1750 1954 -
el 675207 783 16 2 1581 1082 -
10 142880 55 16 1 1427 - -
1 312470 B8 16 3 1129 18348 1e2
12 482053 46 16 2 1852 1858 -
13 B55022 63.3 16 1 1885 - -
14 121457 BB 16 3 1035 1515 1120
15 202606 636 16 1 1647 - -
16 461322 B7.3 16 3 1831 1051 1831
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Page 51 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar T MNumbser of Burst Wawve from Center -
yp= Bursts Perieds) Length [s) FrequencyiGHz)
a7 Type 5 12 031572 12 55800
Burst ID Baarst Offsat Pulse Widih Chirp Width Mumber of Pulses | PRI PRI-2 | PRI-2
fus} [us] [MHz} per Bamrst jurs] fus} [us)
n] 5651240 BE.G 19 3 1840 1073 1015
1 BOgT0 BB.6 19 2 1029 17ED -
2 243121 542 19 1 1111 - -
3 30034 612 19 1 1104 - -
2 B4 EZIS a7 19 3 1167 1080 1100
5 Togas BE.3 19 3 1142 1689 1622
B8 224003 624 19 1 16855 - -
7 IFE1IT BO2 19 2 1126 1TER -
a 527808 BT.5 19 3 1218 1443 1178
g T B5 B 19 3 1847 1343 1472
10 204582 BE.1 19 3 1023 1124 1631
11 25784 65.3 9 1 18438 - -
12 510877 H2.5 19 1 1470 - -
13 33808 523 9 1 1312 - -
14 186023 4.1 19 2 1815 1200 -
15 A3BAIT 548 19 1 1478 - -
16 401053 TE2 19 2 1376 1502 -
17 14858 G604 19 1 1758 - -
18 167287 B15 19 2 1491 1103 -
2B Type & 12 1 12 5.5645
Burst ID Burst Cifset Pulse ¥Width Chirp Width Mumber of Pulses | PRI-1 PRI-2 | PRI-3
{us) [us) (MHz} per Burst {us) {us} {us}h
i) SOTTOE 505 10 1 1857 - -
1 To0249 BT 10 1 1246 - -
2 BEOO0Y B5 B 10 3 1774 1002 1067
3 FA5634 TEB 10 2 1125 1474 -
4 4TTETS 1 10 2 1254 1052 -
5 Ti8312 23 10 3 1180 1485 1482
i BE0EES 781 10 2 13 | FET -
7 206370 g22 10 3 1808 | 1262 | 1713
g 445040 £ 10 3 1280 ] 1411
g BBO22R ToLe 10 2 157B 1620 -
10 32305 631 10 1 782 - -
1 1ma231 553 10 1 1522 - -
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Page 52 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type Hl_érli:-et of Burst Wave from Center -
ursts Peried|s) Length (5] Frequencyi GHz)
2a Type & 18 0506667 12 55617
Burst ID Burst Offset Pulsa Width Chip Width Mumnber of Pulses | PRI-1 | PRI-2Z | PRI-2
{us} {us]) {MHz} per Baarst {us) {us) {us]
0 I7T48E5 B34 17 3 1454 12065 | 1801
1 43TEED 7.3 17 3 1218 1829 | 1635
2 SHB445 04 17 3 1079 1880 | 1674
3 f@roes o1e 17 3 1533 1151 1802
< 257251 og2 17 3 1874 1977 | 17g4d
5 410823 505 17 1 1852 - -
i 580724 &0 17 2 1253 1137 -
T 77366 BE.5 17 3 1054 1128 | 1828
g 23p032 B1.1 17 3 1105 1580 | 1442
4 308505 o3hs 17 3 1887 1373 | 1087
10 HE2025 60.7 17 1 1033 - -
1 Eroed 67.2 17 2 1238 14405 -
12 218083 618 17 1 1585 - -
13 ITEZ4 704 17 2 1833 1667 -
14 540824 B14 17 2 1095 1464 -
15 ra 65.7 17 1 1495 - -
16 186734 T 17 2 1733 1255 -
17 A5ETE4 B 17 2 1226 1684 -
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Page 53 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Radar Singal 5_5540MHz

TrialID | RadarType | 'poerof P it Fm":““ré:ﬁ - -
0 Type 5 16 0e 12 5.654
Burst ID Burst Offset Pulse VWidh Chirp Widith Mumber of Pulses | PRI-1 FRI-Z | PRI-3
{us) [urs) {MHz) per Burst (s} {us} [1es)
o G35185 r.e 13 2 16585 1477 -
1 3274 518 13 1 1074 - -
2 226204 G3.8 13 1 1584 - -
3 41TETE BEG 13 3 1582 178G 1843
4 611152 B8 13 3 1785 1215 1720
£ greg AT 13 2 1188 1540 -
& 20e17 w2 13 2 1837 1818 -
T 395630 68 4 13 2 1587 1114 -
B HaRnEd I 13 2 2000 1155 -
@ TEATE 32 13 1 1147 - -
10 17reas BE.T 13 3 1423 1685 1384
11 IT0E24 B43 13 3 1670 1428 1935
12 S04E883 7T 13 2 1284 1671 -
13 THERES &85 7 13 1 1512 - -
14 1542652 B3 A 13 3 1444 1130 1488
1 Type 5 a 1.5 12 554
Burst D Burst Offsat Pulse Widh Chirp Widith Number of Pulses | PRI FRI-Z | PRI-2
{us) [urs]) {MHz) per Burst s} {us} [1es])

o 353020 75 5 2 1880 1527 -
1 1015643 a4 5 3 1401 1282 1257
2 1379308 &7 4 ki 2 1531 1402 -
k] 245480 736 Ei] 2 1449 1041 -
4 B0E113 &5.8 5 1 1432 - -
5 avoes2 B3E 5 3 1358 1282 1418
& 1335813 &5.5 5 1 1543 - -
T 200400 Be g ki 3 15438 1B 72
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Page 54 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type Nl_anher of Burst Wawve from Center -
ursts Periedis) Lengthis) | FrequencyiGHz]
2 Type 5 11 1020000 12 504
Burst ID Burst Oifset F'uls-le Width D-hirp- Widith Murmiber of Pulses F':HI-1 F':HI-E PRI
[us} fus) {MHEz) pesr Basrst {us) {us) [rs)
o 4B5E5 738 o 2 1806 1538 -
| G7.3602 39.5 o 2 1117 1648 -
2 B3RRE2 51.9 o 1 1651 - -
3 113208 848 o 3 1876 1032 1271
4 IraT2a 954 ] 3 106D 1803 13388
5 541212 G ] 2 1368 1351 -
& BOAT14 a9.8 ] 3 1338 1514 1573
T BOa63 a41.9 o 2 nzz 1GED -
B 34407 333 o 3 1810 1330 1838
o G033 537 o 1 15687 - -
10 BT1542 91.3 o 3 1861 1108 1001
3 Type 5 20 LN s 12 504
Burst ID Burst Cifset F'ulsule Width D-hirp Widith Murmiber of Pulses F:HI—1 F:HI—E PRI-2
[us} fus) {MHEz) pes Barst {us) {us) [s)
Li] 23541 ga.1 1@ 2 1338 13565 -
| 171821 54.7 1@ 1 12651 - -
2 316229 75.3 1@ 2 1138 1640 -
k] 461804 584 18 1 17Fe3 - -
4 BaTY 997 18 3 11ea 1708 1158
L] 152005 LT 18 1 1013 - -
& 200r3d 59.5 18 1 1072 - -
T 4431TT Bl 18 2 1482 1262 -
B 5ETET 2 18 2 a3 11er -
] 135674 a2a 18 2 1863 1005 -
10 2rEa2a BE 18 3 1061 1828 1101
11 4247270 932 1@ 3 1207 1607 1223
12 570132 704 1@ 2 1626 1360 -
13 117430 95.3 1@ 3 1™ 1BES 1775
14 262502 1.9 18 2 1660 1545 -
15 406573 g9a.5 18 3 1875 1160 10a2
1@ 5533248 G5 18 1 1FET - -
17 AT 854 18 3 1011 1637 1425
18 244005 91.8 1@ 3 1678 1445 1325
149 3080012 a7.3 1@ 2 1081 1218 -

= [ | Shenzhen LCS Compliance Testing Laboratory Ltd.
] Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
=iwa | Baoan District, Shenzhen, 518000, China
Eﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
[= Scan code to check authenticity


mailto:webmaster@lcs-cert.com

Page 55 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | MNumber of Pfﬁ“eﬁsl mﬁ‘[’;‘? Fmgf_:ﬂ":;w -
4 Type 5 17 0705382 12 5 54

Burst ID Burst Crfset Fulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
[us) [us) {MHz) peer Burst {us) [us) {us)

] 620614 870 18 2 1320 | 1133 -

1 DEESE 623 i 1 1057 - -

2 287712 53.3 18 1 1502 - -
3 430784 oo 18 3 1000 | 1152 | 1348

4 603280 771 i 2 1168 1846 -
5 THE10 g3g 18 3 1278 | 1232 | 1450
] 2455328 ao.1 18 3 1240 | 1324 | 1039

7 418355 813 18 2 1833 | 16876 -

] £aaTas 50.3 18 1 1075 - -
o 54571 a7 18 3 1116 1906 | 1758

10 225175 71.3 18 2 1225 | 1815 -
11 a04p05 o7.5 18 3 1884 | 1485 | 1132
12 SA53E1 008 18 3 1561 1040 | 1254
13 33643 863 18 3 1506 | 1182 | 1702
14 203057 o7.a 18 3 1365 | 1073 | 1361
15 aragiz 847 18 3 1021 1718 | 1254
18 544060 ooy 18 3 1150 1244 | 1oes
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Page 56 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Type & 14 OLBET143 12 5 54
Burst ID Burst Cffset Pulse Width Chimp Width Mumber of Pulses F:HI—1 PRI-2 F:HI-E
[us) {us} {WMHz} per Burst {us} {us) {us} |

] 15438 2.4 12 3 1085 1564 | 1407
1 24BE a7.7 12 2 1744 1747 -
2 430731 85.9 12 1 10e2 - -
3 Garred 56.3 12 1 1851 - -
4 BA5342 53.7 12 1 1727 - -
5 19a720 835 12 3 1678 1930 | 1025
] 404055 85.9 12 1 1518 - -
7 610711 g5.8 12 3 1134 1024 | 1804
B 13057 76.3 12 2 16048 1928 -
] 171458 81.5 12 2 1821 1714 -
10 ATToEg 304 12 3 1310 1584 | 1827
1 508875 g3.4 12 1 1568 - -
12 T92834 0a.8 12 2 1307 1925 -
13 140044 4.5 12 2 1254 1848 -
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Page 57 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TriallD | RadarType | 'moerof Burst Wave from Center -
ursts Peried|s) Length (s) | FrequencylGHz)
& Type 5 15 0B 12 5.54
Burst ID Burst Cffset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | FRI-2 | FRI-3
{us) [us}) (MHz) per Burst {us}) {us) {us})
0 320022 96.8 13 3 1182 1608 | 1581
1 521718 96.7 13 3 1828 1788 | 1154
2 Ti4222 35.5 13 3 16823 1306 | 1885
3 112450 733 13 2 1808 1318 -
4 308283 55.8 13 1 16E8 - -
5 s00238 55.4 13 1 1145 - -
i fa0eIz 35.3 13 3 1336 1504 | 1820
T BRSS To.4 13 2 1344 1363 -
B 32508 a5.7 13 1 1476 - -
g 475E42 8g.8 13 2 1008 1028 -
i0 GOTRET 7.7 13 2 1872 1835 -
11 G445 TR.8 13 2 1BE2 1331 -
12 25TTEG o8 13 3 1830 1070 | 1348
13 452335 a1.4 13 1 1451 - -
14 543305 20.8 13 3 1233 1562 | 1887
) Type & 12 1 12 5.54
Burst ID Burst Cifset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
[us) [us}) (MHz} per Burst {us} [us) {us} |
0 514448 52.8 10 1 1210 - -
1 202606 241 10 3 1314 1726 | 1528
2 F330ED ar.7 i0 3 1138 1368 | 1805
3 Tre564 a7.3 i0 3 1341 1246 | 1755
4 21542 8838 i0 3 1544 1386 | 1302
5 23365 72.2 10 2 1771 1184 -
g 505581 ar.g 10 2 1175 1027 -
T T4TD5E TH.T i0 2 1026 1871 -
B PAGETE 0.9 10 1 1728 - -
o 34024 4.2 10 1 1133 - -
10 475207 7B.8 10 2 1784 1604 -
11 T15825 ar.s i0 3 1511 1712 | 1683

= [ | Shenzhen LCS Compliance Testing Laboratory Ltd.
] Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
=iwa | Baoan District, Shenzhen, 518000, China
Eﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
[= Scan code to check authenticity


mailto:webmaster@lcs-cert.com

Page 58 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Tial D | Redarype | MEUE® F'::ler;tﬂ Erlnﬁfrﬁ? Freqs::ct;[rsl-l:] ]
L] Type 5 14 0.B57143 12 .04
Burst ID Burst Offsat Pulse Width Chirp Width Mumber of Pulses | PRIT | PRI2 | PRI-2
{us}) {us] (MHz) ped Baarst [us) {us}h {us]
0 823112 541 13 1 1415 - -
1 174265 507 13 1 12 - -
2 32218 523 13 1 1974 - -
3 BETAES gag 13 3 1558 1686 | 1848
< THEEDT 684 13 2 1014 1023 -
5 140042 B0.B 13 2 1738 1505 -
i 356750 62.5 13 1 1778 - -
7 HH3E24 4.8 13 2 1148 1204 -
) Traad 50.8 13 1 1049 - -
4 123784 54 13 1 1417 - -
10 331215 63 13 1 1730 - -
il 53T 0B 13 3 1143 1270 | 1347
12 T44805 0.3 13 2 1274 o2 -
13 a2 64.3 13 1 1837 - -
2 Type 5§ 3 15 12 5.54
Burst ID Burst Offsat Pulse Width Chirp Width Mumber of Puises | PRI-1 | PRI2 | PRI-2
{us) {us) (MHz) per Bamrst {us) {us} {us)

0 536615 G634 g 1 1043 - -
1 a0B65a &2 g 1 1883 - -
2 1258235 grz2 g 3 1873 1605 | 1583
3 127104 TBT i 2 1488 1743 -
2 400353 4.2 g 2 1280 1219 -
5 252409 BRT g 3 1203 1034 | 1273
i 1217152 543 g 1 121 - -
7 52206 B54 g 3 1580 1685 | 1791
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Page 59 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Ao | raripe | e | B | temmm [ o= -
10 Type & 17 0.705862 12 55380
Burst ID Burst Offzat Fulsa Width Chinp Width Mumncer of Puises | PRI | PRIZ | PRI-2
{us} [us] {MH=z) per Burst (s {us}) [us]
0 208249 TAT 18 2 1208 1487
1 IFe3en o7 4 18 3 g2 1754 1613
2 3N g1F 18 3 18ag 1702 1432
3 17733 66.2 18 1 1283 -
4 18TRE2 TO.8 18 2 1834 1621
5 AREATT 2.3 18 1 1740 -
i 5288887 TEA 18 2 1204 1884
T TOD163 70| 18 2 1050 1353
3 167187 TH6E 18 2 1437 1420
4 33B262 6E.1 18 1 1697 -
10 SOB324 T 18 2 1287 1304
il GFBGED G7.e 18 2 1803 10&3
12 14601 B1.2 18 2 1720 1632
12 36823 TET 18 2 1247 1121
14 ARB05G 63.3 18 1 Lz -
15 BETIM Ge.a 18 2 1840 1423
L] 125509 5B.3 18 1 1083 -
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Page 60 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

1 Type 5 19 D.E31570 12 55381

Surst ID Burst Offset Puise :'-.r.:rm IZ:hl Wickh Nurg:gﬂlsﬁ F*[ﬂ-; F;:'FLL!-JE PEE
o PEITIE 969 19 a 1281 | 1880 | 1488
1 418450 a3 19 2 1716 | 1355 -
2 BETO02 86.7 19 2 1211 | 1400 | 1212
3 82070 80.7 19 3 1361 | 1068 | 1282
4 245155 06,6 19 a 1507 | 1184 | 1481
5 307600 711 19 2 1921 | 1780 -
6 551431 56.0 19 1 1047 - -
7 74413 &7.0 19 2 1350 | 1372 -
8 FIES50 844 19 a 1203 | 107 | 1443
o 30056 583 19 1 1715 - -
10 33408 85.6 19 1 17 - -
1 55547 TB5 19 2 1011 | 1704 -
12 HTETE 823 19 2 1245 | 1886 -
13 350771 0.1 19 3 1938 | 1071 | 1266
14 511207 00.2 19 a 1080 | 1080 | 1950
15 26803 231 19 2 1043 | 1406 -
16 180652 56.3 19 1 1742 - -
17 341300 7 19 2 1187 | 1857 -
18 405737 55 19 1 1012 - -

Shenzhen LCS Compliance Testing Laboratory Ltd.
Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,

Baoan District, Shenzhen, 518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity



mailto:webmaster@lcs-cert.com

Page 61 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Tl | RadarType | MBSO | gigipeieqs) | efom | e -
k requency|GHz)
12 Type & 15 0B 12 53T
Burst ID Burst Offset Pulse Width Chimp Width Mumber of Pulses | PRI | PRIZ | PRI-3
(us] (us] (MH=) per Burst [us) {us] fus) |
0 22 561 13 1 1828
BT 521 13 1 1910
2 410004 509 13 1 1871
2 B02ET1 80.2 13 1 1812
4 red16E0 859 13 2 1388 | 1906 | 1608
] 182251 TBa 13 2 1826 | 1as@
i 35500 7B 13 2 1238 | 17
T oreasz 53.8 13 1 1783
g Tr423 4.7 13 1 1800
8 16E308 814 13 L 1380
10 361806 832 12 2 igaz | 1ase
11 552366 a7 13 2 153 1877 | 1628
12 T4T249 ae.7 12 2 ifo2 | 1528 | 1D&8
13 144710 TB3 13 2 i258 | 1951
14 327356 80.3 13 2 731 | 177
13 Type & 12 1 12 GR35
Burst ID Burst Offset Pulse Width Chimp Width Mumber of Pulses | PRI | PRIZ | PRI-3
(us) [us) (MHz) per Burst {us) {us) fus)
0 BE42TE 75.3 10 2 g | 1812
DOTasE 56.3 10 1 1456
2 151316 ar.7 10 2 817 | 1183
2 302746 55.8 10 1 1337
4 G25083 752 10 2 21 | 1267
] BTEa03 7B.3 10 2 1358 | 1305
i 121278 a5.7 10 2 1547 | 1382 | 1024
T 362006 854 10 2 1873 | 155 1248
] 04342 864 10 3 1770 | %430 | 1ME
8 B4£453 g3.8 10 2 1058 | 1031 | 1482
0 QBT 833 10 1 1328
11 322050 824 10 2 41z | 1673 | 1322

= [ | Shenzhen LCS Compliance Testing Laboratory Ltd.
] Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
=iwa | Baoan District, Shenzhen, 518000, China
Eﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
[= Scan code to check authenticity


mailto:webmaster@lcs-cert.com

Page 62 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TrallD | RadarType | MNumberof Piﬂef;‘E:l T_fﬂﬂ";’g che:;ﬁrlz} -
14 Type 5 19 0.831578 12 55377
Surst ID Burst Oiffset Puise VWidth Chirp Width Mumber of Pulses | PRI-1 | PRI-Z | PRI-2
[urs) {urs]) [MHz} per Burst (us) [us]) [us)
1] 361323 23 i 3 1083 | 1812 | 1535
1 515261 601 18 2 102 1704 -
2 30025 BEO 18 2 1044 1152 | 1148
3 100900 40 18 3 1804 | 1043 | 1118
4 343041 723 18 2 1084 | 1218 -
5 407824 51.7 18 1 1447 - -
3] 20318 583 i i 1420 - -
7 172000 60.8 18 1 107D - -
g 325972 57.1 18 1 1641 - -
] 475841 BEO 18 3 1886 | 1084 | 1480
10 1430 72 18 2 10020 | 1297 -
11 153647 B0.o i 3 1261 is88 | 1370
12 307006 508 i i 1552 - -
13 453404 70 18 2 1750 | 1201 -
14 G10708 672 18 2 1625 | 1831 -
15 124750 g1z 18 3 1362 | 1832 | 1881
16 2EA306 ] 18 1 1483 - -
17 441206 51.2 18 1 1237 - -
18 5OOTED 741 18 2 1471 1245 -
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Page 63 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

15 Type 5 14 0857143 12 553563

Burst ID Burst Offset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-Z | PRI-3
fus}h {us] (MH=) per Burst {us) {us] fus)

1] 158288 T6.8 12 2 1110 1140 -

1 o604 502 12 1 1316 -

2 5752 62.8 12 1 1520 -

3 780519 647 12 1 1802 -
4 132455 B3.B 12 3 1410 1087 | 1821

5 340207 65.4 12 1 1944 -

i G4E208 532 12 1 1024 -

T 756333 51.7 12 1 1603 -

B 107117 TBT 12 2 1304 1168 -

2 314500 724 12 2 1030 1243 -

10 522447 53.B 12 1 1327 -

11 T2B517 T3.6 12 2 1524 1553 -

12 B1811 66.7 12 2 1722 1122 -

13 285043 B2.5 12 2 1404 i01a -
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Page 64 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | Megrberof F‘eElrll'lErl:EﬂtE:l T_‘Eﬂ";if"‘;‘g ch:];ﬁm} -
18 Type 5 20 0.& 12 5 305

Surst ID Burst Offset Puise Width Chirp Width Mumber of Pulses | PRI-1 | PRI-Z | PRI-2
[us] {us) [MHz} per Burst [us]) {us) [us]
0 B4ETER BT 6 0 a 1565 | 1055 | 1240
1 420018 Bs2 20 a 1735 | 1541 | +408
2 30072 R 20 a 1534 | 1eao | 1482

3 123023 T7a 20 2 1740 | 1480 -

4 328777 TE.S 20 2 1518 | 1485 -

5 474728 B0.A 20 1 1540 - -

8 21204 ea 20 2 1020 | 1010 -

7 185002 B804 20 2 1824 | 1752 -

g 310073 B7.5 0 2 1764 [ 1181 -

g 458384 2.1 20 1 1485 - -
10 3515 BE A 20 a 1772 | 1088 | 1282
1 147928 843 20 3 153 | 1188 | 1738

12 203205 TEO 0 2 1226 | 1537 -
13 428022 gs.g 20 3 1122 | 1208 | 1344

14 FRA05 RE2 20 1 1644 -

15 120232 £0 0 1 1402 - -
16 274854 ] 20 3 1206 | 1700 | 1233
17 412570 gi.4 20 3 1970 | 1873 | 1185
18 BEALG4 Bs.2 20 3 1732 | 1851 | 118p

18 112787 GRS 20 2 1038 | 1204 -
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Page 65 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

17 Type 5 12 1 12 55345
Burst ID Burst Offset Pulse Widh Chirp Width Number of Pulses | FRI-1 | PRI-Z | PRI2
[us] [us] [MHz} per Burst [us) [us] {us)

1] 470224 BG4 10 3 1258 | 1813 | 1455
1 g70241 g22 10 3 1508 | 1719 | 1895
2 8123880 B804 10 2 1818 18849
3 158803 3 10 1 1335
4 400324 531 10 1 1302
3] 641915 624 10 2 1503 | 1544
i1 BE3823 &a.1 10 2 1278 16349
T 123373 100 10 3 1375 1434 15945
B JFarg TRE 10 2 1238 1705
2 11194 BE4 10 3 1374 | 1579 | 1823
10 BESB65 3.3 10 1 1018
11 QaegaT 85.3 10 1 178

Shenzhen LCS Compliance Testing Laboratory Ltd.
Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,

Baoan District, Shenzhen, 518000, China

Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity



mailto:webmaster@lcs-cert.com

S

Page 66 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TrallD | RadarType | Mgnberof | Bursl Fniotit S I - -
18 Type 5 14 0857143 12 55353
Burst ID Burst Offset Fulse ¥idth Chirp Width Murmiber of Pulses F:HI-1 PRI-2 F:F-!I—B
[us] {us] [MHz} per Burst {us} [us) {us) |
] 2E2143 553 iz 1 1820 - -
1 402833 5E.3 iz 1 1787 - -
2 708377 72.3 12 2 1610 1028 -
3 5aoeg B4.B 12 k. 113 1761 1721
4 268181 B2.5 iz z 1875 1431 -
5 474480 63.3 12 1 1025 - -
] Ge0544 80 iz z 1118 1813 -
[ 33518 B0.3 12 k. 1660 1853 1123
B 240318 B iz 3 1538 1783 | 1172
] 447400 BE.g iz 3 1525 1036 | 1385
10 654516 B27 iz z 1710 1880 -
1 BOE3 507 12 1 1234 - -
i2 215435 TE4 iz z 1047 1102 -
13 421325 Bos 12 k. 1280 1965 1862
18 Type 5 iz 1 iz 55345
Burst ID Burst Offset Pulse Width Chirp Width Murmber of Pulses | PRI-1 | PRI-2 | PR3
[us) {us) [MHz} per Burst {us) [us) {us)
0 TAIT25 BE.6 10 k. 1501 1067 1827
1 gyraaz 574 10 1 1723 - -
2 221187 BE.g 10 3 1086 1658 | 1324
3 452815 Go.y7 10 z 1751 1845 -
4 T08071 I 10 2 1642 1317 -
] B4Ta23 62 10 1 1866 - -
i 181373 BE4 10 3 1887 1077 | 1366
[ 437581 gr.a 10 k. 17Ed 1806 1367
B 674004 BE2 10 3 1331 1787 | 1672
] 015342 BE4 10 3 1020 1882 | 1414
10 162176 5B 10 1 1084 - -
1 403553 B0.4 10 z 1850 1436 -
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Page 67 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
o | merpe | Mper | e | veeme [ oo -
1 Type 5 13 075 12 55435
Burst |0 Eursrl: Offset Fuise Vidth Chirrp Width Number of Pulses | FRI-1 | PRIZ | PRE2
{us] {us] [MHz] per Burst {us {us) {us
o 483470 4T 15 2 1618 1611
1 GEG0T2 7.1 15 1 1560
2 98810 pia 15 3 1382 1475 1276
3 raang g21 15 2 1808 1772
4 AEIE3G 50T 15 1 1003
] 42324 a2 15 2 1574 1600
L] TER3 58T 15 1 1183
T 257785 T1 15 2 1521 16587
B 4389554 3 15 2 17T 1830
bl G20387 68 5 15 2 1284 1423
10 54310 735 15 2 1804 1352
11 235506 705 15 2 1864 1115
12 417036 TEG 15 2 1045 1300
13 GETaTY Bi1.2 15 2 1160 1675
14 32086 61.8 15 1 1277
15 212751 B840 15 3 1450 1208 1880
21 Type 5 12 1 12 5.5450
Burst |0 Eursrl: Offset Fuise Width Chirrp Width Number of Pulses | FRI-1 | PRIZ | PRE2
{us] [us] [MHz] per Burst {ush {us] [us]
o 2148 785 4 2 1653 1694
1 TET135 BB 4 3 1174 18g2 1167
2 12855 Go4 A 1 1882
3 254812 TG 4 2 1633 1880
4 4P58A Ta 4 2 112 1811
] TIaT2e 36 4 1 1144
& Be0arz B0 4 2 1220 1053
T 225240 G1.6 4 1 1724
B AETITH 34 4 1 1801
o ToET20 R 4 1 137a
10 BE1847 G604 4 1 1453
11 184330 B14 4 3 1768 1728 1227
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Page 68 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
walD | Racatpe | MRS | QUG | ety | Frequencyions :
s Type 5 20 0.8 12 55415

Burst ID EILrst Crifset Pulse Width Chirp ¥Width MNumber of Pulses F:HI-1 PREIZ | PRI-2
{us) {us) [MHz) per Burst {us) [us) [us)

o 31858 T 20 2 1181 1383 -

1 407546 581 20 1 1248 - -

2 552318 g21 20 1 1833 - -

3 BRi07 Ta8e 20 2 1334 1236 -

4 243514 an 20 2 1814 1352 -

5 280454 52 20 1 1701 - -
o] 531083 BRE 20 3 1683 19495 1805

T 31158 T8 20 2 1822 13487 -
B 525 8BS 20 3 1829 1746 1338

a AT10046 578 20 1 1183 - -
10 14187 858 20 3 1659 1370 1084

1 62581 535 20 1 1182 - -
12 27510 a2 20 3 1745 1854 1458

12 353538 &3 20 1 1834 - -

14 497515 oS 20 2 1684 15386 -

15 45553 70 20 2 1042 1ga4 -
16 188821 34 20 3 1765 1830 1178

17 235330 TEA1 20 2 1557 1057 -
i8 4TBE2S |32 20 3 18E5 1018 1340
12 R 858 20 3 176D 1814 1817
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Page 69 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

23 Type 5 14 0857143 12 5 5447
Burst IO Burst Offset Pulsa Widh Chirp Width Murmiber of Pulses | PRI-1 PRI-2 | PRI-3
[Ls) [Ls) [MHz)} pear Burst fus) =) {us)
0 24717 50.1 12 1 1841 - -
1 453382 B35 12 3 1580 1081 1413
2 GEIETH 688 12 2 1707 1577 -
3 14140 5.3 12 1 1056 - -
4 220734 E i 12 k] 1853 1108 1887
5 428387 TH2 12 2 1672 1536 -
& 635081 544 12 1 1517 - -
T B43157 71 12 2 13528 1243 -
B 185585 a2 12 2 1840 1770 -
8 403231 BO2 12 2 1088 1208 -
10 10202 Tar 12 2 1588 1214 -
11 B15220 Bla 12 3 1615 1362 1601
12 170287 G687 12 2 1377 1441 -
13 IFT306 67 4 12 2 1872 1313 -
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Page 70 of 226 FCC ID: 2BLLI-HW?24 Report No.: LCSA09264045ED
TrallD | RadarType | Mgieret | BrS e o qu::ﬂ”:_["w -
24 Type § 13 0923007 12 5.5451
Burst ID Burst Cifset Pulse Vidh Chirp Width Number of Pulses | PRI-1 | PRI-2 | PRI-3
[us) {us] [MH=} per Burst [us) {us) {us} |
0 628071 o il 3 1043 1748 | 1844
1 B53301 ToLB il 2 " 1201 -
2 158223 563 il 1 1006 - -
3 aTarH BET 1 3 1230 1183 1332
< 01331 BOLG 1 3 1217 1582 | 1488
5 Exsd62 4.5 il 2 1580 1281 -
i 128265 o2 6 il 3 1085 1668 | 1222
T 351181 B4 il 3 1403 1135 1380
a BTM25 BELG 1 3 1607 1822 | 1602
g 431 TOLG il 2 1144 1178 -
10 100737 o il 3 10o0e 1628 | 1053
11 324861 5B il 1 1200 - -
12 F4E2TE BT il 3 1435 1863 | 1104
25 Type § ] 1.5 12 55475
Burst ID Burst Cifset Pulse Widh Chirp Width Number of Pulses | PRI-1 | PRI-2 | PRI-3
(us) [us]) (MH=) per Burst {us) {us} {us}
0 1253842 6B.6 5 2 1306 1181 -
1 118484 B31 5 2 1420 1315 -
2 452058 608 5 1 1687 - -
3 B45641 T 5 2 1776 1158 -
< 1208424 T4 5 2 1783 1510 -
5 74748 658 5 2 1576 1323 -
i 433300 637 5 1 1333 - -
T 800152 g1z 5 3 1408 1681 1275
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Page 71 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
wai | Rassrrpe | Mmberot | Bt [ Yewegom [ cole :
28 Type 5 17 0.705882 iz 55431
Burst 10 Burst Offset Puise Width Chirp Width Mumber of Fulses | FRI-1 | PRI-Z | PRI-2
[us] s [MH=z} par Burst [us) [us {us)]
o 545865 B3 6 18 3 1632 1185 1000
1 14087 BD4  Lid 3 1173 1827 1856
2 184053 55,8 18 1 1532 - -
3 353T7H0 Boa  Lid 3 1881 1554 1998
4 B2A3R8 M7 18 1 1825 - -
5 GB4306 ary 18 3 1734 1202 1250
i 183568 675  Lid 2 1571 1434 -
T 333410 BET 18 3 1568 1409 1208
B GO4006 G683  Lid 2 1750 1854 -
el 675287 783 18 2 1581 1082 -
10 142800 55  Lid 1 1427 - -
1 312470 840 18 3 1129 18343 118
12 482053 746  Lid 2 1852 1858 -
13 GE5022 633 18 1 1885 - -
14 121457 oog 18 3 1035 1515 1120
15 200606 636  Lid 1 1647 - -
16 451322 BT.3  Lid 3 1831 1051 183
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s Page 72 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

o | rosrtme | M | o2 | U | o :
T Type & 12 0E315Te 12 55418
Burst 1D Burst Offset Pulse Width Chinp Width Murriber of Pulses | PRI-1 PRI-2 | PR3
fus) (sl MH=} pesr Burst Es] fus} (us]
0 5651234 B5.6 19 3 1848 1078 1015
1 BQ9T0 G8.6 19 2 1028 1780
2 243121 542 19 1 1111 -
3 306034 612 19 1 1104 -
< BG5S a7 19 3 1167 1ogn 1100
5 Toooe oe.3 19 3 1142 1600 1622
i 224003 G624 19 1 1655 -
T Ire127 802 19 2 1126 1788
a L B7.5 19 3 1218 14438 1178
g T B5.B 19 3 1847 1348 1472
10 204582 B88.1 19 3 1023 1124 1631
1 a5TaH G65.3 19 1 1848 -
12 s10877 525 19 1 1470 -
13 3808 52.3 19 1 1312 -
14 166023 T4.1 19 2 1215 1200
15 33E327 540 19 1 1478 -
16 401053 TE2 19 2 1376 16502
17 14358 G50.4 19 1 1758 -
18 167387 B1.5 19 2 1431 1103
2B Type 5 12 1 12 5.5455
Burst ID Burst Crifset Pulse Width Chirp 'i“ld'm Mumber of Pulses | PRI F':HI:E F':HI:E
{us) [us) {MHz} per Burst {us) {us) {us)
0 sOFTOE 5ILE 10 1 1857 - -
1 TEO248 BT 10 1 1246 - -
2 BEO00O3 BS.E 10 3 1774 1002 1867
3 225624 rae 10 2 1125 1474 -
4 4TFETS T 10 2 1254 o5z -
5 18312 g2 3 10 3 1180 1486 1482
i BE0E05 1 10 2 1304 1757 -
7 205370 gz 2 10 3 1898 1252 1713
g 443040 E=-t) 10 3 12a0 1706 1411
g 50225 o8 10 2 1578 1620 -
10 B32305 631 10 1 1742 - -
1 178231 55.3 10 1 1522 - -
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Page 73 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type HIEIrnl:-er of Barsit Wawve from Center -
ursts Peried|s) Length [s) Frequencyi GHz)
2 Type b 18 0.Gaa6aT 12 55427
Burst ID Burst Offzat Fulse Width Chimp Width Murmiber of Pulses | PRI FRI-2 [ PRI-2
{us) [us) [MHz) per Burst [urs) {us} [us)
a0 27485 B34 17 3 1454 1205 1801
1 43TEE0 ar3 17 3 1319 1628 1835
2 SHB445 04 17 3 1079 1088 1674
3 BT8R = ] 17 3 1583 1151 1802
4 267251 B2 17 3 1878 16877 1768
5 218883 Geas 17 1 1852 - -
i SE0T24 B0 17 2 1253 1137 -
7 TTI66 BES 17 3 1054 1128 1823
a 238032 B11 17 3 1105 1682 | 1442
4 30BE0S Bas 17 3 1887 1373 1087
10 5E2025 G607 17 1 1033 - -
il aroed 672 17 2 1238 1405 -
12 218083 61.8 17 1 1585 - -
12 IFEZ TE4 17 2 1833 1667 -
14 540000 B14 17 2 10046 1484 -
15 TG G657 17 1 1406 - -
L] 108734 il 17 2 1733 1255 -
17 A50TES 1 | 17 2 1326 1663 -
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Page 74 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Radar Singal 5_5550MHz

TrialID | RadarType | Mumberof e Htit ch““ﬁﬁ - -
0 Type 5 15 0.8 12 5.55
Burst ID Eu'l_?t Orfset Pulse Widh IZ:hirp- Widith Mumber of Pulses | PRI-1 F':RI-E PRI-2
{us} [ures) {MH=z) per Burst [us) {us) [ures)
i} 836185 e 13 2 1685 1477 -
1 1274 518 13 1 1072 - -
2 226204 3.8 13 1 1584 - -
k! 21T7OTE oG 13 3 1682 1786 | 1843
4 611152 B5.0 13 3 1785 1215 | 1720
5 area TAT 13 2 1198 1540 -
i 201017 2 13 2 1837 1818 -
T 395520 G684 13 2 1587 1114 -
B 588664 TELT 13 2 2000 1155 -
o THITRL 532 13 | 1147 - -
10 17raaa B5.T 13 3 1433 1685 | 1304
i IT0E24 B4.3 13 3 1670 1426 | 1935
12 So4 803 TTE 13 2 120 1671 -
13 THO5E3 G65.7 13 | 1512 - -
14 154262 B35 13 3 1444 1130 1408
1 Type 5 a 1.5 12 555
Burst ID ELI‘EII Orfeet Pulse Widih D-hirp- Widith Mumber of Pulses | PRI-1 F’:HI-E PRI-2
{us} [Les) {MHz) per Burst [us) {us} [Les)

i} 8530210 TS 5 2 1880 1527 -
1 1015643 b4 5 3 1401 1262 | 1257
2 1379308 674 5 2 1531 1403 -
3 245480 736 5 2 1449 1041 -
4 &0a113 65.8 5 | 1432 - -
5 g70oas2 B3 B 5 3 1358 1282 | 141B
i 1335913 G65.5 5 1 1543 - -
T 20040 BB.6 5 3 15448 1788 | 1728
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Page 75 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type H-Enh-e; of Burst Wave from Center -
ursts Peried(s) Length {s) FreguencyiGHz)
2 Type 5 1 1.020800 12 5.55
Burst 1D Burst Offsat Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PR3

[us] {us) (MHE) per Burst {us]) {us} [us])
o 40055 738 o 2 1806 1638 -
1 672692 39.5 o 2 M7 1642 -
2 B3EEG2 519 B 1 1651 - -
3 113208 848 B 3 1876 10z | 1271
4 I7ET24 954 B 3 106D 1802 | 13233
5 641212 ] B 2 1368 1351 -
i poaT14 ag.8 o 3 1338 1514 | 1573
T B0363 a1 o 2 10zz 1682 -
B 344087 333 o 3 1810 1330 | 1833
o G60e33 537 o 1 1507 - -
10 BT1542 91.3 o 3 1061 1108 1001

3 Type 5 20 06 12 555
Burst ID Burst Oifsat Fulse Width Chirp Width Murmiber of Pulses | PRI-1 | PRI2 | PRI

(s} {us) {MHE=) per Basrst {us) {us] [urs)
o 2541 3a.1 1a 2 1322 1355 -
1 171821 58.7 1a 1 1251 - -
2 Ig2g 5.3 e 2 1128 164D -
3 461804 5.4 1a 1 1763 - -
4 BETT 9a.7 1a 3 1iga 1708 1150
5 162095 577 1a 1 1013 - -
i 2EEz3a 505 1a 1 o7z - -
T 442177 BD 1a 2 1482 1362 -
B BETET B2 e 2 1oa3 11e7 -
o 135674 az2a 1a 2 1883 1005 -
10 27EE2a BB 1a 3 1061 1828 1101
11 424279 g3z e 3 1207 a0y | 1x23
12 570132 704 e 2 1626 1360 -
13 117420 5.3 e 3 17 1055 | 1775
14 262502 a19 12 2 16680 1545 -
15 4DE5T3 9a.5 1a 3 1875 1169 1082
18 553328 &85 1a 1 1767 - -
17 TR 454 1a 3 o1 1637 | 1425
13 244005 g91.8 1@ 3 1878 1445 | 1325
19 3p0012 a7.3 1a 2 1001 1218 -
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Page 76 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | Mimber of Pms] ‘i’:ﬂ"ﬁmﬁ‘;‘]‘ Fmg:_;ﬁmm -
4 Type 5 17 0705882 12 5 65

Burst ID Burst Cifset Pulse Width Chirp Width Number of Pulses | PRI-1 | PRI-2 | PRI-3
[us) [us) (MHz} per Burst {us) [us) {us)

0 620614 87.0 18 2 1320 | 1133 -

1 DRSS 82.3 18 1 1057 - -

2 287712 53.3 18 1 1502 - -
3 438784 oo 18 3 1000 | 1153 | 1348

4 603282 771 18 2 1188 | 1648 -
5 75610 839 18 3 1278 | 1232 | 1450
B 245638 80.1 18 3 1240 | 1324 | 1820

7 418355 81.8 18 2 1823 | 1678 -

B 538736 50.3 18 1 1075 - -
o B4ET 1 87.1 18 3 M6 | 1008 | 1758

0 225175 71.3 18 2 1225 | 1815 -
11 204005 o7.5 18 3 1B24 | 1485 | 1132
e EA5361 00.8 18 3 1561 | 1040 | 1354
13 33643 86.3 18 3 1506 | 1183 | 1702
14 203057 o7 18 3 1365 | 1073 | 1381
15 73812 .7 18 3 1021 | 1718 | 1854
18 EA4406D 0o.7 18 3 1150 | 1244 | 1083

= [ | Shenzhen LCS Compliance Testing Laboratory Ltd.
] Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
3. | Baoan District, Shenzhen, 518000, China
Eﬁ Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
[= Scan code to check authenticity


mailto:webmaster@lcs-cert.com

Page 77 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Type 5 14 0857143 12 555

Buret ID Elur'l.'}lt-l E]ﬁset mlsﬁJ :».ndm Eh'ﬁ HTn‘m hh.ln'{:r; En'f-l rl:tuses. F.:E:*.-I F'[EL—]:! Fﬁf_
D 15438 82.9 12 3 1085 | 1564 | 1407
1 222485 B87.7 12 2 1744 | 1747 -
2 430731 85.8 12 1 1062 - -
3 637TE4 56.3 12 1 1851 - -
4 B45342 53.7 12 1 1727 - -
5 196720 835 12 3 1678 | 1830 | 1025
& 404055 85.8 12 1 1519 - -
7 610711 5.9 12 3 1134 | 1034 | 1808
B 818057 76.3 12 2 1606 | 1826 -
g 71450 815 12 2 1g21 | 1714 -
10 377868 80.4 12 3 1310 | 1584 | 1827
11 EABETS B34 12 1 1568 - -
12 TA2E34 80,8 12 2 1307 | 1825 -
13 146044 74.5 12 2 1264 | 1846 -
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Page 78 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TriallD | RadarType | 'vamberof Pesiedi] oath 5 Fregf_:-::ﬂ-m -
G Typa S 15 L] 12 5.55
Burst ID Burst Offsat Pulse Width Chimp Width Murmber of Pulses F:HI-1 FRI-2 F:HI-S
[us) [us} {MHz) per Burst {us} [us) {us}
] 22003 06.8 13 3 1182 180 1581
1 S2MT18 067 13 3 1828 17680 1154
2 Ti4222 865 13 3 1823 1306 1865
3 112450 733 13 2 1808 1318 -
4 aE2E3 558 13 1 1688 - -
5 S023p 5654 13 1 1145 - -
& Ea0azz 453 13 3 1336 1504 1820
T BBE45 Th.2 13 2 1344 1aE3 -
& 232508 5.7 13 1 1478 - -
] 475842 8.8 13 2 1008 1028 -
10 SaTeET Tr.7 13 2 1872 1835 -
11 04845 TO.8 13 2 1882 1331 -
12 257TES g 13 3 1830 1070 1240
13 452335 1.4 13 1 1451 - -
14 43305 o0.8 13 3 1233 1562 1887
T Type S 12 1 12 5.55
Burst ID Burst Offset Pulse Width Chirp Width Mumber of Pulses F:HI—1 FPRI-2 F:RI-E
[us) {us} MH=) per Burst {us} [us) fus} |
0 5144 528 10 1 1210 - -
1 ZO2G0E 41 10 3 1314 1725 1520
2 533080 ar.T 10 3 1139 1868 1805
3 TTo564 ar.3 10 3 1341 1446 1755
4 21542 g8 10 3 1544 1386 1202
] 233385 722 10 2 1771 1184 -
& 515581 Gr.g 10 2 1175 1027 -
T T4T05E TR.7 10 2 1026 1871 -
g B3eETE 0.9 10 1 1TEE - -
o s e 4.2 10 1 1138 - -
10 ATE207 783 10 2 1784 1804 -
11 Ti5825 ar.s 10 3 1511 1712 1683
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s Page 79 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

o | Rasrtpe | MRS | el | US| reuencwion ‘
B Type 5 14 0857143 12 565
Burst ID E‘rurs:t Oifset Pulsa Width Chimp Width Murmiter of Pulses | PRI F:RI-E PRI-2
{us} {us] {MWH=) pes Burst (urs] {us}) {us]
0 823112 541 13 1 1415 -
1 174065 507 13 1 1221 -
2 3e2218 523 13 1 1974 -
3 SETIES Beas 13 3 1558 1684 1849
4 TOGERT Ge4 13 2 1014 10ed
5 140042 BO.B 13 2 1738 1505
i 3567 G625 13 1 1778 -
7 563824 748 13 2 1148 1204
3 TT2314 508 13 1 1049 -
4 123788 54 13 1 147 -
10 331215 53 13 1 1730 -
il 53T 18 13 3 1143 1270 12347
12 T44505 TE3 13 2 1274 15a2
12 83172 G4.3 13 1 1837 -
bl Type 5 3 1.5 12 555
Burst ID Burst Offset Pulsa Width Chim Width Murmiber of Pulses | PRI Fril-2 | PRI-2
fus) [us) {MHz) per Buarst [wes) fus) [us)
0 536815 634 i 1 1043 -
1 30B563 52 & 1 1883 -
2 1258235 arz b 3 1873 16085 1533
3 127108 TeTr i 2 146a 1743
4 400353 42 & 2 1280 1219
5 B52409 BET b 3 1293 1834 1273
i 1217152 543 f 1 1841 -
T B2206 BE 4 i 3 1580 1585 1781
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Page 80 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type Hl.él‘l"!’l’ of Burst Wiave from Center -
ursts Peried|s) Length [s]) Freguencyi GHz)
10 Type 5 17 0.705882 12 55370
Burst ID Burst Offsat Pulse Width Chirp Width Number of Pulses | FRE1 | PRI2 | PRI-3
{us) [us] [MH=z) per Banrst [us] fus}h [us]
0 206249 FaT 1 2 1208 1487
1 ArE2ED o74 1 3 g2 1784 | 1613
2 B43411 =} by 1a 3 1899 1702 | 1482
3 17733 6.2 1a 1 1293 -
4 187@52 Fo.B 1 2 18aa 1821
5 A5E2TT f2.3 1a 1 1740 -
i 528884 FEo 1 2 1208 10E4
7 vO016a Fo.ae 1 2 1050 13548
3 167187 TH.6 1a 2 1437 14230
g A3g262 50.1 1 1 1697 -
10 508224 v 1 2 1247 1304
il A7BEED 67.8 1a 2 1803 1083
12 1460 B1.2 1 2 1720 1E32
12 Mep23 TAT 1 2 1247 1121
14 488058 f3.3 1a 1 1634 -
15 a57320 f8.8 1a 2 1840 1423
18 125509 50.3 1 1 1093 -
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Page 81 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Typ= 5 19 0631570 12 £.5304

Suret ID Burst Offset Fulss :.r.um -::.-.. Wick Nur:::gl:'l:llses, F"[ﬂ—; F-[FL.Es-J: F"IELS
o PEATIE 98.0 19 3 1281 | 1@ap | 14ss
1 416450 aza 19 2 1716 | 1355 -
z BETO02 867 19 2 1211 | 1400 | 1010
3 azoTe 807 19 2 1261 | toee | 1282
4 245155 85,6 19 3 1507 | 114 | 1481
5 307E00 71.1 19 2 1921 | 720 -
& EE1431 550 19 1 1047 - -
T T3 7.9 19 2 1350 | 137z -
B 226550 844 19 2 1203 | 1107 | 1443
o 3E0056 583 19 1 1715 - -
10 533408 5.6 19 1 1017 - -
11 SEE4T 7B5 19 2 1011 | 1704 -
12 20TITE az3 19 2 1245 | 1886 -
13 350771 0.1 19 3 1938 | 1071 | 1288
14 511207 0.2 19 2 1980 | 1peo | 1os0
15 36B03 a3 19 2 1943 | 1406 -
16 150852 58.8 19 1 1742 - -
17 341300 i 19 2 1187 | 1857 -
18 A4DETIT 55 19 1 1012 - -
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Page 82 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
D | RedarType | METSIY | BurstPeniedis) | oo Fmﬁ%.l -
12 Type & 15 0.8 12 55387
Burst ID Burst Offset Pulsa Width Chirp Width Mumber of Pulses | PRH1 | PREZ | PR3
[us] [us]) {MH=) per Burst {us) [us] {us} |
i} 291 5681 13 1 1820 - -
1 216473 52.1 13 1 1910 - -
2 410004 508.9 13 1 1971 - -
3 BOET1 #0.2 13 1 1812 - -
4 TE4160 254 13 3 1388 1906 | 1608
L] 182251 7B.9 13 2 1826 1858 -
[i] 385500 7B.5 13 2 1238 1917 -
T BrEas2 53.8 13 1 1783 - -
] TT3423 4.7 13 1 1300 - -
2 165308 d1.4 13 1 1380 - -
10 351006 83.2 13 2 1692 1358 -
1 BEIA66 M7 13 3 1533 1677 | 1638
12 T4T241 887 13 3 1703 1528 | 1058
13 144710 7E.3 13 2 1258 1951 -
14 337356 #e.3 13 2 173 77 -
13 Type 12 1 12 553855
Burst ID Burst Offset |  Pulse Width Chirp Width | Mumber of Pulses | PRI | PRI-2 | PRI-3
[us]) [us) {MHz) per Burst (us) {us]) {us}
1] BE4ITE 75.3 10 2 1954 1612 -
1 BOTA86 56.3 10 1 1458 - -
2 151316 877 10 2 1617 1185 -
3 JRAT4E 55.6 10 1 13ar - -
4 G35003 62 10 2 14 1287 -
L] BT5003 76.3 10 2 1358 1305 -
i1 121278 a5.7 10 3 1547 1382 1824
T 352006 0e.4 10 3 1873 1550 | 1248
] G442 854 10 3 1778 1438 | 1048
2 B45453 83.8 10 3 1058 103 1452
10 91871 83.3 10 1 1328 - -
1 333050 g2.4 10 3 1412 1873 | 1322
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Page 83 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
o | madatpe | Mot [ B | yeerm [ e -
14 Type 5 19 0831672 12 56387
Burst ID Burst Offset Puise Widh Chirp Width Number of Pulses | PRI-1 | PRI-2 | PRI2
[nes) [nes) [MHz) pear Burst [us) [us) =)
o 381323 B33 18 3 1883 1212 1535
1 515261 G521 18 2 1oz 1784 -
2 30025 B A 18 3 1044 1152 1148
3 180900 B0 18 3 1884 18448 1118
4 343841 723 18 2 1084 1818 -
5 497824 BT 18 1 1447 - -
L] 20318 583 18 1 1420 - -
T 17209088 G608 18 1 era - -
B I25ar2 7.1 18 1 1641 - -
o 475841 BEO 18 32 18846 1004 1430
10 1430 T2 18 2 1808 1297 -
1 153047 k] 18 2 1261 1543 1370
12 307096 538 18 1 1552 - -
13 453804 0 18 2 1752 121 -
14 10788 a67.2 18 2 1625 1881 -
15 1234750 piz 18 2 1382 1832 i Lilag|
16 284306 585 18 1 1483 - -
17 441206 2 18 1 1237 - -
18 27RO 741 18 2 1471 1245 -
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Page 84 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Type 5§ 14 0.B5T143 12 5.5363
Burst ID Burst Offsat Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRIZ | PRI-3
{us} (us) (MH=z) per Burst [us) (us) [us)
1] 158288 TE.H i2 2 1110 1140 -
1 306024 502 12 1 1316 - -
2 573452 fi2.a i2 1 1520 - -
3 To0618 647 i2 1 1902 - -
4 132455 B3.8 12 3 1410 | 1097 | 1821
L] 340207 5.4 i2 1 1544 - -
] 548208 532 12 1 1024 - -
T 755333 B1.7 12 1 1803 - -
L] 10T117 TET i2 2 1804 1168 -
2 314500 724 12 2 1030 | 1343 -
10 522447 A3B 12 1 1327 - -
1 728517 736 i2 2 1524 | 1853 -
12 Big11 66.7 i2 2 1722 1122 -
13 235B48 B25 i2 2 1404 | 1018 -
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Page 85 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type ""'-;Jh'm';‘:____”' an!'er;tg:l T_‘Eﬂﬂm Fm":“::;'[ﬁm} -
18 Type 5 20 0.6 12 55305
Burst ID Burst Offset Puise Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-2
[us] (s [MHz) per Burst [us) (sl [us]
1] J5TEE B7.6 20 2 16565 | 1055 | 1840
1 400010 B52 20 3 1735 | 1541 | 1408
2 an07a B4.| 20 3 1534 | 1880 | 1483
3 183023 77O 20 2 1740 | 1480 -
4 323777 76.5 20 2 1518 | 1485 -
5 474728 60.9 20 1 1540 - -
3] 21304 23 20 2 1080 | 1010 -
7 185902 B0.4 20 2 1824 | 1752 -
2] 310973 67.5 20 2 1764 | 1181 -
2 458304 62.1 20 1 1405 - -
10 as15 BG4 20 3 1773 | 188 | 1283
1 147028 B3 20 3 1503 | 1188 | 1788
12 203705 76O 20 2 1226 | 1537 -
13 438922 058 20 3 192 | 1208 | 1844
14 Gy ] 552 20 1 1644 - -
15 13033z 5g 20 1 1402 - -
16 274804 D45 20 3 1206 | 1700 | 1283
17 418570 oio 20 3 1070 | 1678 | 1185
18 HE2464 B5.2 20 2 1732 | 1851 | 1182
10 112787 605 20 2 1038 | 1224 -
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Page 86 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

Type 5 12 1 12 5 B355
Burst ID Burst Cifset Pulse Widh Chirp Width Mumber of Pulses | PRI | PRIZ [ PRE2
[us] [us] [hiHz} per Burst Jus) {us] [us)

1] 420204 Bo.4 10 3 1258 1818 | 1455
1 670241 m22 10 3 15088 img | 1395
2 812380 BO.4 10 2 1818 1894
3 158803 F4.3 10 1 1335
4 400424 53.1 10 1 1303
L] 641315 624 10 2 1503 1548
3] BE3323 £0.1 10 2 1278 1634
T 128373 100 10 3 1375 1438 | 1595
3] 3703Ta 726 10 2 1238 1705
2 11194 BE.4 10 3 1374 1579 | 1823
10 BE5E65 £3.3 10 1 1018
1 gaeaT 5.3 10 1 1708
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Page 87 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TriallD | RadarType | Mgneeref | Burst et i ) -
18 Typa 5 14 0857143 12 5. 6363
Burst ID Burst Offset Pulse Width Chirp Width Murniber of Fulzes | FRI-1 | PRIZ | PR3
{us]) {us]) [MH=} per Burst {us}h [us) {ush |
0 202143 55.3 12 1 1620 - -
1 4 EEE33 583 12 1 17e7 - -
2 TDE3TT T23 12 2 1610 1028 -
3 Saogn B4B 12 3 1131 1761 1721
4 266181 BE25 12 2 1875 1431 -
5 474480 £63.3 12 1 1025 - -
& G544 &0 12 2 1118 1913 -
T a3s1e ] 12 3 1660 1853 1123
B 240318 B11 12 3 1620 1783 1172
o 447400 Da.G 12 3 16525 1026 1385
10 654516 B2 T 12 2 1710 1800 -
11 B0E3 50.F 12 1 1224 - -
12 215435 T84 12 2 1047 11082 -
13 421325 ops 12 3 1280 1965 1862
18 Type 5 12 1 12 5.B35S
Burst ID Burst Offset Pulsa VWidth Chirp Width Murniber of Fulzes | FRI-1 | FRIZ | PRI-3
[us] [us] {MHz) per Burst {us} {us) {us}
0 THIT25 BBG 10 3 1501 1067 1827
1 orraaz 574 10 1 1723 - -
2 2187 Do 10 3 1086 1858 1324
3 452915 Go.F 10 2 1751 1845 -
4 7007 e 10 2 1642 1317 -
5 B4TR23 a2 10 1 1856 - -
& 181373 BE4 10 3 ey 1077 1366
T 437581 or.3 10 3 17E0 1806 1367
B G400 a2 10 3 1321 17ET 1672
o 015342 oo4 10 3 100 1802 1414
10 162176 B 10 1 1084 - -
11 403553 B804 10 2 1850 1436 -
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Page 88 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
TriallD | RadarType | Mumberof e e e Fm':“:;.;m} -
20 Type 5 18 075 12 5.5625
Burst ID Burst Offset Fulse Widih Chirp Width Wumber of Pulses | PRI-1 | PRI-Z | PRI-2
[urs] {urs]) [MHz} per Burst [us) s [us]
o 483470 47T 15 2 1618 1611 -
1 686072 71 15 1 1560 - -
2 98810 gie 15 3 13682 1475 1276
3 27ag4 B31 15 2 1808 1772 -
4 452536 807 15 1 1002 - -
5 542324 T2 15 2 1574 1600 -
i TEE31 BT 15 1 1183 - -
T 2577E5 71 15 2 1521 1587 -
B 433554 T8 15 2 1777 1840 -
bl 620387 685 15 2 12684 1423 -
10 54310 735 15 2 1904 1352 -
11 235506 T0.5 15 2 1864 1115 -
12 417036 T8.6 15 2 1045 1200 -
13 GETaT4 g1z 15 2 1160 1675 -
14 32085 61.8 15 1 1277 - -
15 212751 B840 15 3 1450 1208 1360
21 Type 5 12 1 12 55640
Burst ID Burst Offset Puise Vidih Chirp Width MWumber of Pulses | PRI-1 | PRI-Z | PRE-2
[us] [us] [MH=} per Burst [us) [us] [us)

o 2140 785 4 2 1653 1893 -
1 TET135 B2.B 4 3 1174 1832 1MET
2 120855 G044 a 1 1862 - -
3 254812 7.6 g 2 1633 1890 -
4 424588 T8 4 2 1112 1811 -
5 T2A728 536 4 1 1144 - -
i BEOATZ BDB 4 2 1220 1053 -
T 225240 61.6 4 1 1724 - -
B 4ETITA f34 4 1 1801 - -
bl TOA720 528 4 1 1378 - -
10 BE1847 G604 4 1 1453 - -
11 184330 B4 4 3 1TGE 1728 1227
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Page 89 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Tl | RadarType | Mghel | MR | Teeiie | Frequescptohe ‘
2 Type 5 20 0.8 12 5.5805

Burst IO EILrst Crifsat Pulse Width Chirp Width Mumber of Pulses F':RI-1 PRIZ | PRI-Z
{us) [us) [MH=) per Burst {us}) [us) [us)

0 251858 7 20 2 1191 1383 -

1 407645 L 20 1 1243 - -

2 552318 821 20 1 1833 - -

3 B2107 TER 20 2 1334 1235 -

4 243514 a0 20 2 1214 1852 -

5 230454 52 20 1 17 - -
G 31083 BB.G 20 3 1683 1995 1905

7 a1158 TR 20 2 1822 1387 -
B 25245 BE5 20 3 1823 1746 1338

B 71005 L 20 1 1193 - -
10 514187 258 20 3 1659 1870 1066

1" 63581 535 20 1 1182 - -
12 207510 g2 20 3 1745 1854 1458

13 253638 573 20 1 1824 - -

14 497515 TS 20 2 1684 1586 -

15 45553 70 20 2 1042 1864 -
16 i1aoe21 84 20 3 1785 1830 1176

L 335330 TEA1 20 2 1557 1057 -
i8 47BEZE 32 20 1885 1018 1340
2 27504 Do 20 3 1760 a4 1817
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Page 90 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

23 Type 5 14 0EST143 12 55837
Burst 1D Burst Offset Pulse Width Chirp Width Nurmber of Pulses | PRI | PRI-2 | PRI-3
[us] [us) (MHz)} per Burst {us}) {urs) {us)
] 247117 5.1 12 1 1841 - -
1 453382 B35 iz 3 1520 1081 1413
2 660875 6B.B 12 2 1707 1577 -
3 14140 5.3 12 1 1056 - -
4 220734 83 iz 3 1853 1108 | 1867
] 428387 752 12 2 1572 1536 -
i 636881 544 12 1 1517 - -
T B4157 711 12 2 1328 1243 -
B 185535 TE2 12 2 1840 1770 -
] 403231 BD2 12 2 1028 1208 -
10 610202 a7 12 2 1588 1214 -
1 B15220 B0.A iz 3 1615 1862 | 1601
12 170247 687 12 2 1377 1441 -
13 ITT306 674 iz 2 1872 1313 -
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Page 91 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type | 'ignoerof Pi!'ef;ts:l T_‘Eﬂﬂ"m quf:ﬂ”:;ﬂ_m -
24 Type &5 13 0823077 iz A.5641
Burst ID Burst Cifset Pulse VWidth Chirp Wiidth MNumber of Pulses PRE-1 F':RI-E F':RI-E
{ush (s [MH=) peer Burst {ursh fusy fus) |
0 628071 e 1 3 1843 1748 1841
1 BE3301 TOLE 1 2 "MTT 1201 -
2 158223 i 1 1 1006 - -
3 aTar BELT 1 3 1230 1183 1332
< 601331 BOLG 1 3 1217 1582 14848
5 B25462 T4.5 1 2 1580 1281 -
g 128265 B2 6 1 3 1085 1668 1222
7 351161 B9 1 3 1403 1135 1380
a BT3425 BaLE 1 3 1807 1B 1602
g TEa431 TOLE 1 2 1141 1178 -
10 100737 e 1 3 1008 1628 1658
11 24861 558 1 1 1290 - -
12 BA482TE = 1 3 1435 1663 1124
25 Type & B 1.5 12 5.5665
Burst I Burst Cifset Pulse Width Chirp Width Mumber of Pulses | PRI PRI-2 | PRI-3
{us) [urs) [MH=z) peer Burst {us) fus) fus)
i) 1263842 6B .6 5 2 1306 1181 -
1 118483 B31 5 2 1420 1315 -
2 4BZ0R8 GlLE 5 1 188y - -
3 BA5G41 T 5 2 177G 1158 -
2 12DE423 T4 5 2 1783 1510 -
5 74743 66.8 5 2 1576 1323 -
B 4383300 63T 5 1 1333 - -
7 B0 52 piz 5 3 1408 1681 1275
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Page 92 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Tl D Radar Type | "gooer' PeEIn!'er;ts: tfnﬂ'm chTct;'[ﬁl-h} ]
8 Type 5 17 0.705882 12 5 5621
Surst ID Burst Offset | Puise Width ChirpWidth | Numberof Pulses | PRI-1 | PRI2 | PR3
[urs]) [urs]) (I [ ] per Burst [us) [us) [es]
o 545865 B3G 16 k] 1632 1185 1000
1 14067 EB4 16 3 1173 1627 1856
2 184053 55.8 16 1 16532
3 353758 208 16 3 1881 1554 1988
4 B3B8 L L] i 1825
5 GE4806 Br.T 16 k] 1734 1202 1250
] 163568 67.5 16 2 1571 1434
T I33410 0a. 7 16 E 1580 1459 1268
8 50006 GE.3 16 2 1750 1854
@ Gra2eT TB.3 L] 2 1581 1082
10 1423880 55 16 | 1427
11 312470 B4.8 16 3 1129 1834 1e2
12 482053 46 16 2 1052 1858
13 GE5022 3.3 16 i 1885
14 121457 Ba.B L] 3 1035 1515 1120
15 282306 G636 16 | 1647
16 451322 BT.3 16 3 1831 1051 1331
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Page 93 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type HIEImber of Burst Wiawve from Center -
ursts Periedis) Length (s) FrequencyiGHz)
i Type 5 12 0E315T 12 55600
T Bl Ml Ml ) el il s
0 565124 B5.G 19 3 1848 1073 1015
1 B99T0 68.6 19 2 10za 178D -
2 243121 542 19 1 1111 - -
3 306004 612 13 1 1104 - -
2 546225 g7 12 3 1167 1BE@ 1100
5 TO90B pe3 12 3 1142 1629 1622
8 2240803 624 19 1 1655 - -
7 ITE1ET BO2 19 2 1126 17E -
a 52TE0d ET.5 19 3 iz18 1443 117
g T BS.B 18 3 1847 1343 1472
10 204582 BB.1 13 3 1023 1124 1631
1 sreH 65.3 12 1 1848 - -
12 510877 B2.5 19 1 1470 - -
12 23808 R2.3 19 1 1312 - -
14 186023 741 12 2 1815 1200 -
15 33p327 540 12 1 1470 - -
16 401053 TE2 19 2 1376 1502 -
17 14358 G604 19 1 1758 - -
18 167387 B15 13 2 1481 1103 -
28 Type 5 12 1 12 5.5645
Burst ID Burst Crifset Pulse Widih Chirp Width Number of Pulses | PRI-1 | PRI-2 | PRI-3
{us) [us) [MHz) per Burst [us) {us) {us})
0 SOTTOR 505 10 1 1857 - -
1 TEO240 5T 10 1 1246 - -
2 BE2003 BE.B 10 3 1774 1002 | 1887
3 235634 TE.8 10 2 1125 1474 -
4 4TTETS 5.1 10 2 1254 1052 -
5 713312 B23 10 3 1180 1485 | 1482
i BE0S0S 8.1 10 2 1301 1757 -
7 205370 gz2 10 3 1398 1252 | 1713
g 443040 B9 10 3 1280 1706 | 1411
e GEO226 708 10 2 1578 1620 -
10 832305 g3.1 10 1 1782 - -
1 178231 55.3 10 1 1522 - -
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Page 94 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED
Trial ID Radar Type mérrm of Burst Wave from Center -
ursts Periedis) Length (s) Frequency{ GHz)
2a Type & 18 0588667 12 55817
Burst ID Burst Offset Pulse Widh Chinp Width Mumber of Pulses | PRI | PRI-2 | PRI-2
{us) {us] (MHz) per Bast {us] {us) {us)
0 277485 B34 17 3 1454 1206 | 181
1 43TEE0 B7.3 17 3 1318 1828 | 1635
2 508445 Bo4 17 3 1078 1888 | 1674
3 oroeE g1.8 17 3 1583 1151 1802
2 257251 pe2 17 3 1878 1977 | 1704
5 418823 5OLA 17 1 1852 -
i 580724 ED 17 2 1253 1137
¥ T7366 BA.S 17 3 1054 1128 | 1823
3 238032 811 17 3 1105 16520 | 1442
g 308805 B35 17 3 1887 1373 | 1087
10 SE2025 607 17 1 1033 -
1 57664 672 17 2 1238 1405
12 210083 1.8 17 1 1585 -
13 3Tz TH4 17 2 1833 1667
14 54DE0a 814 17 2 1006 1482
15 ATH16 657 17 1 1496 -
16 106724 T 17 2 1733 1255
17 350754 B 17 2 1326 1668
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Page 95 of 226

FCC ID: 2BLLI-HW24

Radar Singal 6

Report No.: LCSA09264045ED

Pulse
Waveform Repection PUIS?
Trial ID Radar 'Pulse PRI (us) Number of Legth e Repection
Type Width (us) Pulses Interval
(us) (Pulses Per i
(Microseconds)
Second)
0 Type 6 1 334 9 0.3336 3000 15
1 Type 6 1 334 9 0.3336 3000 12
2 Type 6 1 334 9 0.3336 3000 15
3 Type 6 1 334 9 0.3336 3000 18
4 Type 6 1 334 9 0.3336 3000 10
5 Type 6 1 334 9 0.3336 3000 13
6 Type 6 1 334 9 0.3336 3000 12
7 Type 6 1 334 9 0.3336 3000 15
8 Type 6 1 334 9 0.3336 3000 14
9 Type 6 1 334 9 0.3336 3000 16
10 Type 6 1 334 9 0.3336 3000 13
11 Type 6 1 334 9 0.3336 3000 22
12 Type 6 1 334 9 0.3336 3000 21
13 Type 6 1 334 9 0.3336 3000 15
14 Type 6 1 334 9 0.3336 3000 14
15 Type 6 1 334 9 0.3336 3000 15
16 Type 6 1 334 9 0.3336 3000 12
17 Type 6 1 334 9 0.3336 3000 15
18 Type 6 1 334 9 0.3336 3000 18
19 Type 6 1 334 9 0.3336 3000 10
20 Type 6 1 334 9 0.3336 3000 13
21 Type 6 1 334 9 0.3336 3000 12
22 Type 6 1 334 9 0.3336 3000 15
23 Type 6 1 334 9 0.3336 3000 14
24 Type 6 1 334 9 0.3336 3000 16
25 Type 6 1 334 9 0.3336 3000 13
26 Type 6 1 334 9 0.3336 3000 22
27 Type 6 1 334 9 0.3336 3000 21
28 Type 6 1 334 9 0.3336 3000 15
29 Type 6 1 334 9 0.3336 3000 14
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Page 96 of 226 FCC ID: 2BLLI-HW24 Report No.: LCSA09264045ED

7.3. CHANNEL AVAILABILITY CHECK TIME

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on

the channel. After power-up sequence, receive at least 1 minute on the intended operating
frequency

Initial Channel Availability Check Time (802.11ax-HET160 mode - 5250MHZz)

UUT Timing

CACEnd9455s — Trace
. f —— CAC Begin
CAC Begin 345855 — CAC End

Amplitude [dBm|

Time (s)

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after

the completion of the power-on cycle (34.61sec). Initial beacons/data transmissions are indicated
by marker 1 (94.61 sec).
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7.4. Radar Burst at the Beginning of the Channel Availability Check Time Measurement

Beginning of the Channel Availability Check Time (802.11ax HET160 mode - 5250MHZz)

Radar testing at the beginning of the Channel Availability Check Time

CACEnd 94555 — Trace
) e —— CAC Begin
CAC Begjn 24.55 | 34 55-6s —— CAC End

Amplitude (dBm|

Time (s)

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel,
select another intended channel and perform a CAC on that channel.
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7.5. Radar Burst at the End of the Channel Availability Check Time Measurement

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select
another intended channel and perform a CAC on that channel.

End of the Channel Availability Check Time (802.11ax HET160 mode - 5250MHZz)

Radar testing towards the end of the Channel Availability Check Time

CAC End 94555 — Trace
CAC Begn 34555 94 5555 _ E:E E:gm

Amplitude (dBm|

Time (s)
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7.6. In-Service Monitoring for Channel Move Time, Channel Closing Transmission Time and
Non-Occupancy Period Measurement

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the
radar is detected, must leave the channel (Shutdown). The Channel Move Time to cease all
transmissions on the current channel upon detection of a Radar Waveform above the DFS
Detection Threshold within 10 sec. The total duration of Channel Closing Transmission Time is
260ms, consisting of data signals and the aggregate of control signals, by a U-NII device during
the Channel Move Time. The Non-Occupancy Period time is 30 minute during which a Channel
will not be utilized after a Radar Waveform is detected on that Channel.

Close
Limit Close
Channel Limit Close Limit Close Transmission
Frequen cy Transmission
Mode Move Time Channel Move Transmission | Transmission Time after Verdict
(MHz) Time after
(s) Time (s) Time (s) Time (s) 200ms(s)
200ms (s)
802.11ax-HE160 5570 0.6489 10 0.0084 0.26 0.004 0.06 pass
Channel Move Time and Channel Closing Transmission Time
Channel Shutdown
Y ~{Transmission End 1.67 s —_ Trace
Radar Epd1.02 5 Radar End

adar End 200ms 1.22 5 Rada er!d 2[)[) ms
| —— Transmission End

Armplitude [dB m|

Time (=)
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Non-Occupancy Period

Non-Occupancy Period

T0:End of Channel Move Time TL:Min of Non-Occupancy_Period

T0:10.03
T 181003

Level (dBm)

f T T T T T T T T T T T T T T T T T T T 1
I} m 20 00 40 500 A} 0 i} 00 1non m 1200 1300 400 1500 1600 1700 1800 1900 2000
Time(s)

7.7. UNII Detection Bandwidth Measurement

Minimum 100% of the UNII 99% transmission power bandwidth. During the U-NII Detection
Bandwidth detection test, each frequency step the minimum percentage of detection is 90
percent.

Measurements are performed with no data traffic.

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4
in Table 3-5 at the center frequency of the EUT Operating Channel at the specified DFS
Detection Threshold level.

2. The generating equipment is configured as shown in the Conducted Test Setup above section
3.5. 3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate)
and no traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case
(maximum) that is user configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10
trials. The EUT must detect the Radar Waveform using the specified U-NIl Detection Bandwidth
criterion shown in Table 3-5. In cases where the channel bandwidth may exceed past the DFS
band edge on specific channels (i.e., 802.11ac or wideband frame based systems) select a
channel that has the entire emission bandwidth within the DFS band. If this is not possible, test
the detection BW to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in
5 MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1IMHz steps at
frequencies 5 MHz below where the detection rate begins to fall. Record the highest frequency
(denote as FH) at which detection is greater than or equal to the U-NII Detection Bandwidth
criterion. Recording the detection rate at frequencies above FH is not required to demonstrate
compliance.
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6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency
in 1 MHz steps, repeating the above item 4 test sequence, until the detection rate falls below the
U-NII Detection Bandwidth criterion. Record the lowest frequency (denote as FL) at which
detection is greater than or equal to the U-NII Detection Bandwidth criterion. Recording the
detection rate at frequencies below FL is not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL
8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power,
otherwise, the EUT does not comply with DFS requirements.

Detection Bandwidth (802.11ax-HET20 mode - 5500MHz)
The 99% channel bandwidth is 19.055 MHz. (See the 99% BW section of the RF report for further
measurement details).

Detection Bandwidth = F1— FL.=5510 — 5490 = 20MHz

Frequency Offset (MHz) FH/ FL Total No. Detected No. | Detection Rate Limit (%)

(MHz) (%)

5490 10 FL 10 10 100 100
5491 9 10 10 100 100
5492 8 10 10 100 100
5493 7 10 10 100 100
5494 6 10 10 100 100
5495 5 10 10 100 100
5500 0 10 10 100 100
5505 5 10 10 100 100
5506 6 10 10 100 100
5507 7 10 10 100 100
5508 8 10 10 100 100
5500 9 10 10 100 100
5506 6 10 10 100 100
5507 7 10 10 100 100
5507 8 10 10 100 100
5509 9 10 10 100 100
5510 10 FH 10 10 100 100
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Detection Bandwidth (802.11ax-HET40 mode - 5510MHz)
The 99% channel bandwidth is 37.691 MHz. (See the 99% BW section of the RF report for further
measurement details).

Detection Bandwidth =Fx1— FL.=5529 — 5491 = 38MHz

Frequency Offset (MHz) FH/ FL Total No. Detected No. | Detection Rate Limit (%)

(MHz) (%)

5491 19 FL 10 10 100 100
5492 18 10 10 100 100
5493 17 10 10 100 100
5494 16 10 10 100 100
5495 15 10 10 100 100
5500 10 10 10 100 100
5505 - 10 10 100 100
5510 0 10 10 100 100
5515 5 10 10 100 100
5520 10 10 10 100 100
5525 15 10 10 100 100
5526 16 10 10 100 100
5527 17 10 10 100 100
5528 18 10 10 100 100
5529 19 FH 10 10 100 100

Detection Bandwidth (802.11ax-HET80 mode - 5530MH2z)
The 99% channel bandwidth is 77.055 MHz. (See the 99% BW section of the RF report for further
measurement details).

Detection Bandwidth = FH — FL=5569 — 5491 = 78MHz

Frequency Detection Rate -
Offset (MHz) FH/ FL Total No. Detected No. Limit (%)

(MHz) (%)

5491 -39 FL 10 10 100 100
5492 -38 10 10 100 100
5493 -37 10 10 100 100
5494 -36 10 10 100 100
5495 -35 10 10 100 100
5500 -30 10 10 100 100
5505 -25 10 10 100 100
5510 -20 10 10 100 100
5515 -15 10 10 100 100
5520 -10 10 10 100 100
5525 5 10 10 100 100
5530 0 10 10 100 100
5535 5 10 10 100 100
5540 10 10 10 100 100
5545 15 10 10 100 100
5550 20 10 10 100 100
5555 25 10 10 100 100
5560 30 10 10 100 100
5565 35 10 10 100 100
5566 36 10 10 100 100
5567 37 10 10 100 100
5568 38 10 10 100 100
5569 39 FH 10 10 100 100
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Detection Bandwidth (802.11ax-HET160 mode - 5570MHz)

The 99% channel bandwidth is 155.18 MHz. (See the 99% BW section of the RF report for further
measurement details).

Detection Bandwidth = FH — FL=5648 — 5492 = 156MHz

Frequency Offset (MHz) FH/ FL Total No. Detected No. | Detection Rate Limit (%)

(MHz) (%)

5492 78 FL 10 10 100 100
5493 77 10 10 100 100
5494 76 10 10 100 100
5495 75 10 10 100 100
5496 74 10 10 100 100
5497 73 10 10 100 100
5498 72 10 10 100 100
5599 71 10 10 100 100
5500 70 10 10 100 100
5505 65 10 10 100 100
5510 60 10 10 100 100
5515 55 10 10 100 100
5520 50 10 10 100 100
5525 45 10 10 100 100
5530 40 10 10 100 100
5535 35 10 10 100 100
5540 30 10 10 100 100
5545 25 10 10 100 100
5550 20 10 10 100 100
5555 15 10 10 100 100
5560 10 10 10 100 100
5565 5 10 10 100 100
5570 0 10 10 100 100
5575 5 10 10 100 100
5580 10 10 10 100 100
5585 15 10 10 100 100
5590 20 10 10 100 100
5595 25 10 10 100 100
5600 30 10 10 100 100
5605 35 10 10 100 100
5610 40 10 10 100 100
5615 45 10 10 100 100
5620 50 10 10 100 100
5625 55 10 10 100 100
5630 60 10 10 100 100
5635 65 10 10 100 100
5640 70 10 10 100 100
5645 75 10 10 100 100
5646 76 10 10 100 100
5647 77 10 10 100 100
5648 78 FH 10 10 100 100
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7.8. STATISTICAL PERFORMANCE CHECK

The minimum percentage of successful detection requirements found in below table when a
radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device (In- Service Monitoring).

Radar Statistical Performance Check (802.11ax-HET20 mode — 5550MHz)

Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=deted Frequency 1=deatect Frequancy 1=detect Frequancy 1=detect
(MHz) 0=no datect (MHz) O=no detect (MHz) O=no detect (MHz) O=no detect
o 5500 1 5408 1 5502 1 5501 1
1 5G4 ] 5500 1 5500 1 5500 1
2 5501 1 5404 1 5508 1 5408 1
3 B4z 1 5400 1 5407 1 5405 1
4 5507 1 5502 1 5406 1 5503 1
5 5510 1 5408 1 5400 1 5510 1
[ 5400 1 5403 1 5500 1 5504 1
T 502 1 5510 1 5500 1 5503 1
] 5408 1 5404 1 5503 1 5506 1
a 50T 1 5403 1 5502 1 5408 1
10 5508 1 5408 a 5510 1 5495 1
1 5502 1 5506 1 5504 1 5400 1
12 5510 1 5400 1 5404 1 5408 1
13 5505 1 5502 1 5510 1 5400 1
14 5503 1 5405 1 5503 1 5503 1
15 5404 1 5607 1 5400 1 5400 1
16 5510 1 5510 1 5508 1 5490 1
17 5405 1 5491 1 5506 1] 5503 1
18 5510 1 5502 1 5500 1 5501 1
19 5400 1 5408 1 5407 1 5510 1
20 5400 1 5505 1 5400 1 5505 1
21 5503 1 5607 1 5505 1 5401 1
22 5408 1 5404 1 5509 ] 5504 1
23 5503 1 5405 1 5504 1 5402 1
24 5406 a 5503 1 5480 1 5497 1
25 5491 1 5400 1 5503 1 5504 1
26 5504 1 5405 1 5507 1 5500 1
Radar Type 1-4 - Radar Statistical Performance
Trial Radar Type 1 Radar Type 2 Radar Type 3 Radar Type 4
Frequency 1=detect Frequency 1=detect Frequency 1=detect Frequency 1=detect
(MHz) O=no detect (MHz) O=no detect (MHz) O=no detect (MHz) O0=no detect
27 5498 0 54495 1 5510 1 5506 1
28 5508 1 5404 1 5506 1 5503 1
29 5500 1 5510 1 5503 1 5500 1
Probability: 90.0% 96.7% 93 3% 100.0%
Aggregate: 95.0% (>B0%)
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Radar Type 1 - Radar Waveform
Trial List
Trial Id %;::' Efll:f PRI (us) | popber of ool
uz) {u=z

Download i fpe 1 1.0 575.0 &1 535650
Download 1 Type 1 1.0 718.0 74 53132.0
Download Z Type 1 1.0 T55.0 7o 53060, 0
Download | Tupe 1 i.0 380 12 53136, 0
Dowsload Tops 1 1.0 218.0 55 53244, 0
Download E Tupe 1 1.0 778.0 &5 E2404. 0
Download & Type 1 1.0 B38.0 &3 52794.0
Townload 7 Type 1 1.0 5950 =] 2952, 0
Download 5 Tuvpe 1 1.0 580 B2 53196.0
Townload 3 Type 1 1.0 B58.0 95 E3010.0
Download 10 Tupe 1 1.0 G16.0 65 53170.0
Download 11 Type 1 1.0 616.0 88 53148.0
Townload 12 Type 1 1.0 66,0 18 EE158.0
Download 13 Twpe 1 1.0 E56.0 a1 53298. 0
Tlownload 14 Typa 1 1.0 798.0 &7 E3465. 0
Download 15 Tupe 1 1.0 1343.0 40 E3720.0
Downlosd 18 Type 1 1.0 2059, 0 26 E3534. 0
Townload 17 fype 1 1.0 B3390 83 E3037.0
Download 18 Tvpe 1 1.0 E28.0 100 52800.0
Townload 19 Typa 1 1.0 1389.0 39 53001.0
Download 20 Twpe 1 1.0 5620 93 52217.0
Townload 71 Type 1 ] 77690 24 Ed466. 0
Townload 2 fvpe | 1.0 226.0 G4 E2E00. 0
Download 23 Tvpe 1 1.0 3002.0 18 540350
Townload 24 Type 1 1.0 2071.0 26 535450
Download s Type 1 1.0 =80 0 53130.0
Townload Type 1 1.0 774.0 69 E3406. 0
Download 27 Twpe | 1.0 3043.0 18 E4774.0
Download 28 Type 1 1.0 2757.0 20 551400
Townload pra?] Tupe 1 1.0 7534.0 21 Gdz64. 0
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Radar Type 2 - Radar Waveform

Trial List
Triad 11 poder Eﬂ:i PRI (ms)  pupber of E{::'Ef' -
us us
Download Type 2.5 1950 25 e
Townl oad Tvpe 31 188.0 26 5148
Downlowd Type 1.6 226, 0 24 424
Townl nad Tvpe 4.7 z12.0 25 148
Download Type 4.3 Z217.0 28 GOT
Download g Type 1.6 165.0 24 960
Download Type 1.9 219.0 24 256
Download Type 4.1 188.0 28 5264
Download Type 3.1 203.0 26 278
Download Type 4.8 173.0 20 0]
Dewrload 10 Type 4.7 218.0 26 322
Downl oad 11 Type 3.9 178.0 27 4308
Download 2 Type 38 202.0 27 G454
Downl oad 13 Type Z2.7 230.0 25 5750
Dewrload 14 Type 1.8 211.0 24 5064
Downl oad 5 Type 1.4 229, 0 23 B267
Dewrload G Type 2.4 1684.0 26 400
Downd oad 17 Type 4.6 157.0 faz] EB3
Downl oad :] Type 2.0 204.0 24 396
Downl oad 19 Type 2.7 209, 0 25 b225
Dewnl oad 20 Type 4.5 189.0 29 3
Townl oad 21 Type 5.0 161.0 28 669
Downl oad 22 Type 1.8 1680.0 24 320.0
Townl oad 73 Type 4.0 Z13.0 25 BG4
Downl oad 24 Type 2.0 168.0 24 4032
Download 25 Type 1.5 224.0 23 5152
Downl oad 26 Type 2.1 181.0 24 D4
Download 7 Type 37 163.0 27 401
Download o3 Type 2.2 207.0 26 5175
Download 29 Type 36 177.0 27 4779
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Radar Type 3 - Radar Waveform

Trial List
Trial 14 Bader ?ﬁ:ﬁ PAT (ae)  Bember of TIIELT
us us

Downleoad Type 7.6 269, 0 17 4403.0
Townl oad Type g1 318.0 17 5406.0
Downlead 2 Type 6.6 434.0 16 144.0
Downl oad Tvpe 9.7 471.0 16 o478, 0
Download Type 9.3 394, 0 18 0%2.0
Downl oad 5 Type N 257.0 16 4112.0
Downloed Type 6.9 364.0 16 8240
Download 7 Type a1 293, 0 18 5274.0
Download Type G.1 399.0 17 6783.0
Townload Type 0.8 492, 0 18 BEhE. 0
Download 1 Type a.7 373.0 18 714.0
Townload i1 Type 5.9 355.0 18 444 .10
Dewnload z Wpe 8.8 334.0 18 6012.0
Townload 13 Type T 475, 0 17 BOTS.0
Download 14 ype 6.8 444.0 16 104.0
Download 5 Type 6. 4 404. 0 16 464.0
Downloed 5 vpe 7.4 500. 0 17 AS00. 0
Townload 17 Type 9.5 369, 0 18 BE42.0
Download i] ype 7.0 224.0 16 584.0
Townload 19 Type 7Y 261.0 17 Z67.0
Download |2 ype 9.5 268.0 18 184.0
Townload 21 Type 10.0 353.0 18 534.0
Download 2z ype G.8 310.0 16 4360. 0
Townload 23 Typa 9.0 3790 18 6322.0
Download 24 ype 7.0 4620 16 392.0
Townload o5 Typa 6.5 274.0 16 34,0
Download 25 ype 71 465. 0 16 4560
Townload 7 Typa g7 283.0 18 5024, 0
Downl oad 28 wpe Tz 478.0 16 l648.0
Townload 9 Typa 8.A 403.0 17 6551.0
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Radar Type 4 - Radar Waveform

Trial List
Trial Id %“1“ Eﬂ:i PRI (us) 1',3"“ of :::t:-;"
ype (u‘) SES5 (u‘

Download i Type 4 14.3 790 13 336T.0
Download 1 Type 4 15.8 318.0 14 4452, 0
Download b Tvpe 4 12.3 434.0 12 208, [
Download E Type 4 19.3 471.0 16 7536, 0
Download 4 Type 4 18.3 394.0 16 6304, 0
Download [§ vpe 4 126 2T.0 12 0G4 0
Download ¢ Type 4 13.1 364.0 13 4732.0
Download 7 e 4 18.0 293.0 15 4395, [
Download B Tupe 4 16.7 3880 14 5586, 0
Download 3 Tvpe 4 19,5 492.0 16 TET2. 0
Download 10 vpe 4 19.3 373.0 16 R96E. 0
Download 11 Type 4 17.4 8.0 15 5370, D
Download 12 vpe 4 17.4 334.0 15 EO10. (
Download 13 Tupe 4 14.8 476.0 14 GES0. 0
Download 14 Type 4 12.8 4440 13 RT7Z.0
Download 15 ype 4 12.0 404.0 12 4846 [
Download 16 Type 4 14.1 B00. 0 13 500, 0
Download 17 vpe 4 18.0 390 16 BO04. |
Download 18 Tupe 4 13.2 224.0 13 2912. 0
Download 19 Type 4 14. 8 51.0 14 3514. 0
Download 20 ype 4 18.8 286.0 16 4608. 0
Download 2 Type 4 19.9 383.0 16 5128. 0
Download i wpe 4 127 510.0 12 3720. 0
Download 23 Type 4 7.7 379.0 15 5635, 0
Download 24 Type 4 13. 4 462 0 13 GO0G.
Download 5 Type 4 12.2 274.0 12 3288 0
Download P Type 4 13.5 4586, 0 13 G058, 0
Townload Z ype 4 17.0 283.0 15 4245 0
Download 28 Type 4 13.6 478.0 13 14. 0
Download ‘] e 4 16.9 403.0 15 G045,
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Radar Type 5 - Radar Statistical Performance
Trail # Test Freq. (MHz) 1=Detection Trail # Test Freq. (MHz) 1=Detection
0=No Detection 0=No Detection
0 5500 1 15 5493 1
1 5500 1 16 5494 1
2 5500 1 17 5498 1
3 5500 1 18 5494 1
4 5500 1 19 5495 1
5 5500 1 20 5502 1
6 5500 1 21 5502 1
7 5500 1 22 5506 1
8 5500 1 23 5503 1
9 5500 1 24 5506 1
10 5498 1 25 5507 1
11 54897 1 26 5506 1
12 5497 1 27 5504 1
13 5495 1 28 5506 1
14 5494 1 29 5504 1
Detection Percentage (%) 100.0%
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Type 5 Radar Waveform_2
Burst relze
Burst TD IE:'E;-{ P Atk (us) [PRI-1 (us) |[PRT-2 (us) [PRT-3 (as)
o 1218791.( 64. 2 1113 - -
1 210199.0 83.5 16508 5920 10320
2 533550, 0 64.8 16
3 se8337. 0 525 17 15 -
4 5.9 15 - -
5 170863. 0 6.2 12
& 433468, 0 76.3 136 0.0
T 316674, ( 16,6 167 ! -
8 11376430 [B4.2 127 3.0 [
Type 5 Radar Waveform_3
Townlosd
Burst [Pul se Chi Husber of
Burst ID %Et‘iu ¥idth (us) 't:x) :ulsu per [FEI-1 {us) |[FRI-2 {us) [FRI-3 {us)
us urst
o 964 13 3 1247.0 1154.0 14330
1 |69, 1 19 1197 1838.0 -
2 28 1 12 14 1268.0 1171.0
3 50,2 19 1
4 57.4 19 1 - -
5 lBL.3 19 2 1 875.0
6 7.3 13 1 4
v |s6.3 19 3 18 1481.0 1115.0
B l67.4 19 17 1710.0
& 6762 ( l61.5 19 1531 3900 -
10 287160 898 19 14 02.0 11
11 o065 0 [ee.s 19 17 0 1
12 C 51.8 19 161 - -~
13 023. 0 79.8 19 2 17 1000.0
14 0 |62 7 19 1
15 864, [ BL.2 19 1 165.0 -
16 614676.0 73.5 19 2 1 683.0
17 C 781 19 11 277.0
18 066 ( |B6.9 19 3 1 324.0 18
Type 5 Radar Waveform_4

12.0000000  5.'500000000
[Husber of

B Fulse m:l

Burst ID  |0ffset Yidth (us) Wide [Palses per |[PEI=1 {us) [PEI-Z {us) [FRI-3 (us)
(us} [ 9] [Burst

o 468587.0 45 17 2 A9 0

1 B2AT51 . C 68 9 17 Z 13710 -

2 127106.0 67.0 17 2 1622.0

3 288172.0 0.4 17 z 5890

4 448614, C BZ. T 17 1684 54 —

5 6037750 Xl 17 B 1587.0 -

6 106930.0 042 17 3 1607.0 1854.0

7 76.2 17 > 1948 0 1021 0 E

8 T4 17 2 1336 0 1406 0 -

9 938 17 3 1750.0 14360 1561.0

10 911 17 3 1572.0 ) 1307.0

1 855 17 3 1370.0 1842.0 1770.0

12 501 17 1 1994.0

13 568 17 1 1496 0

14 Xl 17 ) 136

15 63.7 17 1463.0

16 666 17 ] 1191 0 163 0 11640

17 60 5 17 ] 100 0 1965 0 N

Type 5 Radar Waveform_5
Dowrload

Burst Pl Chi Humber of

Burst TD  |OfFset e i dch Pulses per FEI-1 (us) |PRI-Z (us) [FRI-3 (us)
(us) width (us) iy, Burst

o 94,2 7 1 41E 1

1 16908 B B 128 - -

2 cec5e7.0 201 7 1945, 0 1355.0 1

3 958696 0 64, 6 7 11 - —

N 505320 63.1 7 1941. 0

3 40 0 92.5 T 1885, 829.0 1

& 295, 0 5.7 7 1316 n B

7 21278. 0 7.8 7 2 1676. 0 505. 0

f] 47E 4.5 7 1099

&l 43 6z.3 B 1443 - -
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Type 5 Radar Waveform_6
Download
Burst Pulse Chir, Husber of
[Burst 10 IE“?” Yidth (us) l&:t) :-1;:; per [PRI-1 {us) [PRI-2 (us) [PRT-3 (us)
us. B urs:
o 5416410 53.6 & 1892.0
1 623 52.0 a 1258 - -
|2 1070536.0 [51.3 & 1168.0
= ' 2.5 s 1457
4 03545 € 82.2 & 1911 11886, =
s 89,4 s 158L.0 1813.0 1574.0
ud 539 & 1819 - C
r 65.2 & 1406. 0 - =
& 794 s 2 1571 262.0
|2 98. 7 &l 140 1745 C 1690 0
10 004956.0 654 s 1740.0
Type 5 Radar Waveform_7
Download
Fulse Chi Humber of
¥idth (us) !&:‘) ::'1::3 per [PEI-1 (us) |[PRI-2 (us) [PEI-3 {us)
67.0 17 z 1 557.0
63,3 17 104 - -
531 17 17
541 17 165
22.5 17 3 134 1551
7%.3 17 1 -
961 17 150 105
B0.5 17 | B
85, 7 17 3 154 34.0 1884
9 65.0 17 136
10 66.0 17 127 - -
11 .0 17 174 -
12 50317.0 616 17 100
13 038. 0 9.4 17 17 5150
14 ITLTTE.C B2 17 [E 1725.0 -
15 531355. 0 56.9 17 145 1889. 0 175
16 0393. 59.9 17 |
17 191635, 0 55 & 17 183 - -
Type 5 Radar Waveform_8
Dowpload
Burst Palze Chir Husbor of
Burst T0  [Dffser h ¥ dt Pulses per [FRI-1 (us) [PRT-2 (us) [PRI-3 (us)
(us) Fideh (us) |fgy0y Barat
o 453597 a5 13 B 107 -
1 6616190 64.7 13
2 13550.0 5.8 13
3 200897.0 68.7 13 2 1652 5 -
n 427754 6.8 13 &
5 35240 745 13 B 07
& 72.0 13 2 1473 623 -
1 9.5 13 11
o 5.6 13 1 D=0
9 532 13 1 1119 - -
10 3.7 13
1 52.6 13
12 377068.0 .7 13 2 1042 aiz -
13 5925730 8.4 13
Type 5 Radar Waveform_9
Dowpload
N Burst T r_f_u,[ Fusbor of ~
urst T0  (0ffser h i dt Pulses per [FRI-1 (us) [PRT-2 (us) [PRI-3 (us)
(us) Fidth (us) |fgyy Barat
o 1 83,1 20 3 1844 033 T
1 100316 54.0 20
2 245603, 0 i 20 2 30 204
3 915 20 3 1400 1116.0
4 7.0 20 1304 i
5 0.4 20 O
& 0.7 20 2 B -
1 .2 20
8 54 59,6 20 - -
9 84 0.4 20 1
10 7.9 20 2 0 2
11 974 20 3 382 1785
12 67.7 20 ] 141 161
13 7.1 20 B D7 a
14 9.7 20 3 0 5 124
15 454 53.0 20
16 4524 53.9 20
17 92.6 20 1 0 104
18 173004 04,1 20 1
19 5.4 20 a - -
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Type 5 Radar Waveform_10

06315769 12, 0000000

- Burst el e l.'.l_u't"

st ID (OFFser  EEER ) [Ride Fulses per [PRI-1 (us) [PRI-2 (us) [PRI-3 (us)
(us) (mHz) Bur =t

o 480329 548 19 1 1655 0 -

1 66,0 l5s.0 19 3 1910 750 3.0

2 165001 |56 & 12 1 1586, 0 -

3 11 Jog. 3 19 1187.0 [

4 = b1 6 19 2 2 0

5 622048, 0 18, & 19 0

6 145746 Bz, 1 19

i 50,0 18 1 -

8 678 19 162 (

9 oz 8 19 D16 0 1

10 j60. 1 19 1

11 82,8 19 1919.0

12 9540 93,3 19 3 L 1493.0

13 524075 81,7 19 1447.0

14 )16 87 9 19 1540, 0 806 [

16 [261480. 0 ET. 6 19 1 1228.0

16 414352, 0 52 ¢ i 1 1242.0

17 665553, 0 oL 6 19 2 1033.0 1532.0

18 39664, 0 59,9 19 1 1828.0

Type 5 Radar Waveform_11

Damalsad

Bur st a1 Chir, Wumber of

Burst TB FEcot '“’: (ax) width [Pulzex par [PRT-1 (mz) [PRT-2 (usz) [PRI-3 (us)
(uz) th Los? | (o) [Bar=t

o 95.5 16

1 a4 a5, 1 16

2 56.3 16

a 55, 1 16

4 19 6.5 16

5 883 16

6 84,4 16

O 36.9 16

o 960 16

] sz.7 16

10 105 s5.5 16

n 94.4 16

12 7.2 16

13 i 56.8 16

14 4954 6z.2 16

15 1 E0EE 9.5 16 § 1

18 [ st 16 4

Type 5 Radar Waveform_12
Deenload

Burst Pal Chix [Humbar «£

Burst I8 [0ffaet Lith (as) riaih [Pulses per [PRI-1 (us) [PRI-2 (us) PRI-3 (us)
() v EP | e ) [Burst

0 $7140  [or.§ 18

1 .8 16

2 59.9 16

3 50,3 16

4 5 7.4 16 1974

s 0.4 16

6 98, 16

7 66.5 16

8 B2, & 16 | 1704

9 9.2 16

10 571 5.0 16 f

1 12381 55.9 18 f 1634

12 . 65,3 16

13 1 82.1 16

14 s 50,8 16

15 Loz511 e 16

16 2270|626 16 E 1664
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Type 5 Radar Waveform_13
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Pulses per
=t

PRI-1 (us)

FEIZ (us) (FET-5 (us)
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Type 5 Radar Waveform_14

Dawnlead
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Downlaad

Barzt ID

Bur st
OfExat
s

Ful=e
Width (=s)

Buaber of
Pulzex par
Burst

[FEI-1 (s}

PRI-Z (us) [PRI-3 (us)

E9. 7

B9 3

E2. &

53, 7

B0 4

B0, &

ET. &

HEREOEREEE

.6

E4. 7

Download
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(Wunber of
Fulses por
Burct

FET-1 {us)

PRI-Z {us) [PRI-3 (ms)

Bur st
fs

B7. 2

Chir,
i}
10

4. B

10

B4, 1

10

ES.0

10

B3.0

10

B3

10

56, 4

10

.3

i0

62. &

10

CAEEREBEEEEEE

6. &

10

52,2

10

T3

i0

Shenzhen LCS Compliance Testing Laboratory Ltd.

Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street,
Baoan District, Shenzhen, 518000, China
Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.Ics-cert.com
Scan code to check authenticity


mailto:webmaster@lcs-cert.com

Page 114 of 226

FCC ID: 2BLLI-HW24

Report No.: LCSA09264045ED

Type 5 Radar Waveform_17
Download
Bur st Pulse Chir, Husber of
Burst TD IEIE;Q[ Yidth (us) 3{!) ;-lug per [PRT-1 {as) [FET-2 (us) [PRI-3 (as)
s jur s &
o 9.6 12 3 194 1075.0 799.0
1 664 18 190 120
2 99.1 12 1953 i T4z
B .2 13 13 2.0
4 7.0 19 17 7.0
5 2 53.8 13 1457 -
& 004. 0 5.4 18 153
L 0 20 19 1137 308. 0
8 412 7.4 13 | 5240
9 55.3 18 1678
10 BL.O 13 108 6.0
1 736 19 [E [
12 56.8 13 1158 - -
13 86.9 18 175 2.0 1910.0
14 90 6 19 127 [ ]
15 58 2 1% 1491 -
16 64.8 13 104
17 867 15 1455
18 609 13 1331 -
Type 5 Radar Waveform_18
Bur st Palse (Humber
Burst ID ttlﬂ‘int Pidth (ns) |75 xcns per [PRI-1 {us) [PRI-2 (us) [PRI-3 (us)
s st
o 054, 0 8.6 2 1027.0 960.0
1 165486, 0 6.7 2 0 310
z 4307 57.2 1 904. 0 = =
3 69451 B1.2 [ 1090 i
4 5627 890 3 1885.0 #5.10
5 1342 59.8 1 0
6 e 3.1 E [ )
7 9.1 2 1048.0 0
8 526 5.5 1 1796.0
2 101 53, 7 1 - i
10 55 63. 1 1 1498 0 - =
Type 5 Radar Waveform_19
Download
ber. Burst Pulse l.'!xa Husber of
=t I0  |0Ffset widch (us) [Tid Pulses per (FEI-1 (us) [PKI-2 (ux) [PRI-3 (us)
(us) (M=) Burst
0 632736, 0 58, 9 11 1 925
0 753107.0  [86.1 1 3 = 13030 3.0
2 £303.0 8.9 11 £ 1123.0
a 1057 312 11 ] = 1852, 0
4 Goatez 0 [73.1 1 B 53 1163.0
5 69.9 11 07 1663. 0 —
) 83.8 11 3 37 1653.0 8.1
u 7.5 11 1
8 57.3 1 B10
9 711 1 FaC 1935.0 -
1m0 53. 1 11 1660 - -
11 98, 7 11 1364 64, 0
12 7i.3 11 e 1140.0
Type 5 Radar Waveform_20
Download
Burst 10 [DfEzet =:=:_: (us) 2}3 .J!:: ;fr PRI-1 (us) [PRI-2 (us) |PRI-3 (us)
us) (Ml ) Burst
0 4 Y 18 f .
L 190 |36 18 1435 - -
2 20 |we 19 1901 1097.0 64,0
a 6.1 18 1635.0 -
1 56 2 18 ] x 1470.0 [
5 547 15 ] 25 1917.0 0.0
& 9.3 13 3 430 1862. 0 L0
7 55. 5 18 1 03is
) 96,1 13 3 167 1683.0 1850.0
9 55. 6 18 1 1284
10 63.5 18 1372 - -
11 5 & 18 1% 162 0
12 753 18 1621 1393.0 -
13 87.2 18 ] 319 1
14 00, ¢ 0. 1 13 f E - -
15 62.4 18 f
16 350|709 13 2 2 1776.0
17 a0 et 18 1025 1396. 10 0.0
[ 7.0 5.0 18 1127.0 a5 0
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Type 5 Radar Waveform_21
Doveload
= Burst = :1_.'“‘ Humber of
st 10 |0ffser ¥iath (as) [TidE Pulses per (FRI-1 (us) [PRI-2 (us) (PRI-3 (us)
(us) (mix) Burst
202673 l68.2 20 2 144 1260.0 -
1 48T 7.3 20 1 1046, 0
2 490803 96. 4 20 1321 1670.0 6.0
3 95,9 20 1 17240
4 94.7 20 1 1814. 0 o0
5 29431 68.6 20 1 12210
6 475658 63,7 20 1
i 0 0.7 20 1 1291.0 -
8 74.4 20 1 1 o
9 310852 93.4 20 1 12450 421.0
10 4 5.3 20 1
11 83.9 20 1 17670 94, 0
12 75. 4 20 1 14480
13 78.1 20 161 17630
14 435806 80.0 20 1261 1628.0 -
15 5 63,4 20 1601 16110
16 5.4 20 138 1296.0 -
1t 69,2 o0 16 1130.0
18 64.9 20 194
19 73.0 20 144 1065.0
Type 5 Radar Waveform_22
Towaload
Barst ID ;H‘“l et 5"1?1 :3}’" & PRI-1 (us) (PEI-2 (us) [PRI-3 (us)
0 i wideh (os) [Tg = S = = e
(5] (miz) Burst
R & 510 1554
1 s 5 & ]
2 BUGET2 0 |97.7 & 5.0 o
3 1000000 Jez.® s 4.0
4 91746.0 79.5 3 6.0 1091
5 EE s ]
6 547 5 0 17y
Q o3.0 s 55.0 1568
8 1 et & L0 15240
9 ' s Lo 12410
Type 5 Radar Waveform_23
Download
- Burst - Chirp Fumber of ~
st ID ?“i“ width (us) I&:n) :dxe! per [FRI-1 (us) [FRI-Z (us) [PRI-3 (us)
ms x urst
o Y 16 1482.0
1 7.5 16 |2 1438.0 1474
B 70323.0 oz 4 16 3 1512.0 17360 1141.0
3 241635, 0 57.1 16 1159.0
4 411370, C 604 16 2 1
8 : 510 16 f 1366.0
6 65 4 16 1737.0
U 67. 7 16
8 95 9 16 3 1475.0 12310 1800.0
B se1ooo 0 [s0.e 16 1683.0
10 520 52 5 16
11 ez 0 [sa0 16 f 1466.0
12 699350 73.8 16 0410
13 540879, 62. 1 16
i 7517.0 5.8 16 658. 0 ]
15 176097.0 718 16 59, 0
16 41672, 55 2 1
Type 5 Radar Waveform_24
Dowrload
e Bur = Palse chizp Husber of ~ ~
t ID 22‘;“ Width (us) mx) :i::‘ per [FEI-1 {us) [PEI-2 (us) (PRI-3 (us)
o 68.5 @ 2 1044.0 1417.0
1 99.4 s 1362.0 1080.0 1196.0
1z &7 6 il 1133 519.0
B 81.7 o 121 065 ¢ 14410
[ oz & 1750.0 2.0 o
s 5.0 s 1215
i 66 o 1 - -
i 722 &l 1509 18670 -
B 62.7 2 1541
o 7.7 s 175
10 83.5 o 151
Type 5 Radar Waveform_25
[PRI-2 (ns) [PRI-3 (ms)
o -
1 1058, 0 =
2 14090 -
3 13420
4 1516.0 1653.0
5
i 1275.0 1595
v 1750 -
8 1362 0 1
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